O SIGNODE

Little David™ (ase Erector

CF50T / XL

Case Erector

Operator’s Manual




Contact Information

Copyright © Loveshaw
Loveshaw
2206 Easton Turnpike, PO. Box 83
South Canaan, PA 18459
Tel: 1-800-962-2633  570-937-4921
Fax: 570-937-4016

www.loveshaw.com

Loveshaw Europe
Unit 9 Brunel Gate
West Portway Industrial Estate
Andover, Hampshire SP10 3SL
ENGLAND
Tel: 264-357511
Fax: 264-355964



| TABLE OF CONTENTS I

SECTION #1 GENERAL SAFETY PRECAUTIONS
SECTION #2 MACHINE SPECIFICATIONS
SECTION #3 INSTALLATION PROCEDURES
SECTION #4 SEQUENCE OF OPERATION
SECTION #5 SET-UP AND SIZE CHANGE-OVER
SECTION #6 START UP PROCEDURE
SECTION #7 SHUT DOWN PROCEDURE
SECTION #8 MAINTENANCE SCHEDULE
SECTION #9 HOW TO ORDER PARTS
SECTION #10 SPARE PARTS LIST

SECTION #11 TROUBLE SHOOTING

SECTION #12 WARRANTY

SECTION #13 TAPE CARTRIDGE MANUAL

SECTION #14 ILLUSTRATED ASSEMBLIES & SCHEMATICS



| GENERAL SAFETY PRECAUTIONS I

BEFORE INSTALLING, OPERATING, OR SERVICING THIS EQUIPMENT, READ THE FOLLOWING
PRECAUTIONS CAREFULLY:

1. THIS MACHINE IS EQUIPPED WITH MOVING PARTS. DO NOT PLACE HANDS IN THE
MACHINE WHEN PARTS ARE MOVING.

2. ALWAYS USE A ROLLER-TYPE EXIT CONVEYOR, AND ALWAYS REMOVE BOXES
AFTER THEY CLEAR THE EXIT END OF THE MACHINE.

3. USE CAUTION WHEN NEAR CARTRIDGE KNIFE OR WHEN THREADING TAPE.
KNIFE IS VERY SHARP, AUTOMATICALLY OPERATED AND LINKED TO THE WIPE-
DOWN ROLLERS.

4. DO NOT ATTEMPT TO OPEN OR WORK ON ELECTRICAL BOX, JUNCTION BOXES,
OR OTHER ELECTRICAL COMPONENTS WITHOUT FIRST DISCONNECTING POWER
TO THE MACHINE. SHOCK HAZARD EXISTS IF POWER IS NOT DISCONNECTED.

5. DO NOT BYPASS ANY DESIGNED-IN SAFETY FEATURES SUCH AS INTERLOCKS,
GUARDS OR SHIELDS.

6. DO NOT PLACE HANDS OR BODY INSIDE CONFINES OF MACHINE WHILE IT IS
RUNNING.

7. ALWAYS DISCONNECT POWER SOURCE AND AIR SUPPLY (IF APPLICABLE)
BEFORE SERVICING MACHINE.

8. SAFETY GLASSES SHOULD BE WORN WHEN WORKING ON OR AROUND MACHINE.



| MACHINE SPECIFICATIONS I

MACHINE MODEL: CF50T/XL

STANDARD DISCHARGE HEIGHT: 23"

AMERICAN ELECTRICAL REQUIREMENTS:
PRIMARY VOLTAGE: 110 VOLTS, 1 PHASE, 60 HERTZ
CONTROL VOLTAGE: 110 VOLTS, 1 PHASE, 60 HERTZ

EUROPEAN ELECTRICAL
REQUIREMENTS:

PRIMARY VOLTAGE: 220 VOLTS, 1 PHASE, 50 HERTZ
CONTROL VOLTAGE: 220 VOLTS, 1 PHASE, 50 HERTZ
CASE CAPACITY:
LENGTH: 7" (178mm) MIN. TO 24" (610mm) MAX.
WIDTH: 6" (152mm) MIN. TO 20" (406mm) MAX.
HEIGHT; 4" (102mm) MIN. TO 20" (508mm) MAX.
LUG DRIVE SPEED: 85 FEET/MIN.
MACHINE SPEED: STANDARD: 10 CASES/MIN.
CLOSURE MATERIAL: 2" OR 3" PRESSURE SENSITIVE TAPE
MAXIMUM ROLL DIAMETER: 15"
AIR REQUIREMENTS: 15 C.F.M. AT 14 CASES PER MIN. AT 80 PS|
MACHINE OPTIONS: 1. LOW TAPE ALARM

2. LOW HOPPER ALARM

3. CASTERS

4. LEVELING PADS

5. JAM DETECTION



| INSTALLATION PROCEDURE I

1. EXERCISE CARE WHEN HANDLING THIS MACHINE. A SUDDEN JOLT OR JAR MAY CAUSE
SERIOUS DAMAGE.

2. DO NOT REMOVE THE SHIPPING SKID UNTIL MACHINE HAS BEEN MOVED TO A POINT OF
INSTALLATION. THE SKID IS DESIGNED FOR EASY AND SAFE HANDLING OF YOUR
MACHINE.

3. RAISE OR LOWER THE MACHINE TO THE DESIRED OPERATING ELEVATION USING THE
LEVELING JACK SCREWS AND LEVEL THE MACHINE.

4. A GREAT DEAL OF TROUBLE MAY BE CAUSED IF THE ELECTRICAL CURRENT IS SUPPLIED
BY LINES WHICH ARE NOT HEAVY ENOUGH. IF THIS OCCURS, THE MOTOR AND
CONTROLS CANNOT OPERATE AT THEIR FULL CAPACITY AND OVER HEATING MAY
RESULT. A SIMILAR CONDITION WILL EXIST IF POOR ELECTRICAL CONNECTIONS ARE
MADE. IT'S THEREFORE WORTHWHILE TO MAKE SURE THAT EVERYTHING IS
ELECTRICALLY CORRECT.

5. ELECTRICAL POLARITY MUST BE SUPPLIED TO THE MACHINE EXACTLY AS SHOWN ON
THE ELECTRICAL DIAGRAM. POWER MUST BE SUPPLIED TO (L1) SIDE OF THE CIRCUIT
AND THE (L2) SIDE WILL BE NEUTRAL. IF THIS IS NOT CORRECT, THE CIRCUIT
PROTECTORS (ECP 1) WILL TRIP OUT BECAUSE OF A SHORT CIRCUIT.

6. THE COMPRESSED AIR SUPPLIED TO THE MACHINE SHOULD BE CLEAN AND DRY, AS
THE FILTER IS ONLY MEANT TO REMOVE MINOR PARTICLES OR SLIGHT AMOUNTS OF
MOISTURE. DIRT OR MOISTURE IN THE AIR LINE CAN CAUSE THE ERRATIC OPERATION
OF CONTROL VALVES.

7. CONNECT THE AIR SUPPLY TO AN AIR SOURCE WITH A MINIMUM LINE PRESSURE OF 80
PSI.

8. BEFORE STARTING THE MACHINE, LOAD THE TAPE CARTRIDGE WITH TAPE AND THREAD
THE TAPE. SEE THREADING DIAGRAM ON TAPE UNIT.

9. FOR PROPER START-UP PROCEDURE, SEE THE START-UP PROCEDURE SECTION OF
THIS MANUAL.

10. SAFETY GLASSES SHOULD BE WORN WHEN WORKING ON OR AROUND MACHINE.



—

SEQUENCE OF OPERATION I

INITIAL CONDITIONS:

MAIN AIR VALVE TURNED ON.

POWER CORD CONNECTED.

EMERGENCY STOP BUTTON IS PULLED OUT.
SELECTOR SWITCH IS SET TO “AUTO".
HOPPER HAS BLANKS PROPERLY LOADED.

moo

GENERAL SEQUENCE:

1. PRESS THE "START" PUSH-BUTTON (PB1). MOTOR CONTACTOR (K1) IS ENERGIZED
AND THE MOTOR STARTS.

2. NORMALLY OPEN CONTACT (K1) CLOSES, PROGRAMMABLE CONTROLLER IS
ENERGIZED, AND THE SEQUENCE STARTS.

3. THE CASE PUSHER (SOL 4) AND VACUUM TROLLEY (SOL 5) GO TO HOME POSITION.

4. AS SOON AS PROXIMITY SWITCHES 1 (TROLLEY) AND 3 (PUSHER) ARE ACTIVATED,
AND PHOTOCELL 3 (HOPPER) IS BLOCKED, OUTPUT 2 ENERGIZES THE VACUUM
VALVE (SOL 2) AND THE VACUUM TROLLEY (OUTPUT 1) MOVES FORWARD TO PICK
UP A BLANK.

5. AT THE TROLLEY EXTENDED POSITION, PROXIMITY SWITCH 2 ACTIVATES (INPUT 1),
ENERGIZING TIMER 4. AFTER A PRE-SET TIME, TIMER 4 TIMES OUT, DE-ENERGIZING
THE VACUUM TROLLEY SOLENOID (OUTPUT 1).

6.  THE VACUUM CUP TROLLEY THEN RETURNS TO THE HOME POSITION, ACTIVATING
PROXIMITY SWITCH 1 (INPUT 0), ENERGIZING THE MINOR FLAP FOLDER (SOL 6,
OUTPUT 3).

7. PROXIMITY SWITCH 1 ENERGIZES TIMER 3. AFTER A PRESET TIME, TIMER 3 TIMES
OUT DE-ENERGIZING THE VACUUM VALVE (SOL 2, OUTPUT 2). THE FORMED CASE IS
RELEASED, READY FOR TRANSFER.

8. AS THE CHAIN LUG IS DETECTED BY PHOTOCELL 1 (PC1), THE INTERNAL RELAY 1004
TURNS ON THE CASE PUSHER VALVE (SOL4, OUTPUT 5). THE FORMED CASE IS
PUSHED INTO THE FEED ROLLERS, AND THEN ACCELERATED INTO THE CHAIN LUG
DRIVE.



9. AT THE EXTENDED POSITION OF THE CASE PUSHER, PROXIMITY SWITCH 4 IS
ACTIVATED, ENERGIZING THE INTERNAL RELAY 1003. THIS RELAY THEN DE-
ENERGIZES THE CASE PUSHER VALVE (SOL4, OUTPUT 5), SENDING THE CASE
PUSHER TO THE HOME POSITION.

10.  AS OUTPUT 5 IS DE-ENERGIZED, TIMER 6 STARTS TIMING. WHEN TIMER 6 TIMES
OUT, THE MINOR FLAP FOLDER (SOL 6, OUTPUT 3) IS DE-ACTIVATED. THE MACHINE
IS NOW READY FOR THE NEXT CYCLE.

11. REPEAT SEQUENCE STARTING AT GENERAL SEQUENCE #4.

NOTE 1:

THE CASE-ON-DEMAND PHOTOCELL (PC2) IS LOCATED DOWNSTREAM FROM THE MACHINE.
IF THIS SWITCH IS BLOCKED, INPUT 8 IS ENERGIZED AND THE CASE PUSHER WILL NOT
PUSH ANYMORE CASES INTO THE LUG DRIVE UNTIL THE PHOTOCELL IS CLEARED.

NOTE 2:

GS1, GS2, OR GS3 OPEN IF THEIR RESPECTIVE SAFETY DOOR IS OPENED. THE MOTOR
THEN STOPS AND THE MAIN AIR SUPPLY IS DUMPED (SOL1, OUTPUT 0). ALL THE AIR

CYLINDERS WILL LOOSE AIR PRESSURE. THE SAFETY DOORS MUST BE CLOSED TO RE-
START THE MACHINE.



CONTROL DESCRIPTION 24V

DEVICE DESCRIPTION PART NUMBER

GS1,GS2, GS3 | SAFETY GATE SWITCHES A195SG-MECHAN-2
PROXIMITY SWITCH ACTIVATES WHEN

PROX1 e 302575-FM
PROXIMITY SWITCH ACTIVATES WHEN

PROX2 TROLLEY IS PICKING BOX AZ18-IFv-10
PROXIMITY SWITCH ACTIVATES WHEN CASE

PROX3 PUSHER IS RETRACTED AZ13-IFM-10
PROXIMITY SWITCH ACTIVATES WHEN CASE

PROX4 PUSHER IS EXTENDED AZ18-IFv-10

PROX5 OPTIONAL - LOW HOPPER

PROX6 OPTIONAL — CASE JAM (USED W/ PC5)

PC1 CHAIN LUG DETECTOR A219-IFM-15-PNP

PC2 CASE DEMAND 303528

PC3 HOPPER DEMAND A219-FM-15-PNP

PC4 OPTIONAL — LOW TAPE DETECTION

PC5 OPTIONAL — CASE JAM (USED W/ PROX6)

PC6 OPTIONAL — NO TAPE DETECTION

PC7 OPTIONAL — CASE AT TAPE INSPECTION

SOL 1 MAIN AIR SLOW START/DUMP VALVE N402-100/24VDC

SOL 2 CONTROLS VACUUM ON / OFF N402-133/24VDC

SOL 3 CONTROLS BLANK HOPPER DRIVE N402-133/24VDC

SOL 4 CONTROLS CASE PUSHER N402-133/24VDC

SOL5 CONTROLS TROLLEY N402-133/24VDC

SOL 6 CONTROLS FLAP FOLDERS N402-133/24VDC

PB1 CYCLE START BUTTON

PB2 E-STOP BUTTON

PB3 STEP MODE PUSH BUTTON

SS1 MANUAL/AUTO MODE SWITCH




‘ SET UP and SIZE CHANGE OVER I

NOTES:  TURN POWER OFF BEFORE MAKING ANY ADJUSTMENTS
TO THIS MACHINE.
REFER TO ASSEMBLY DRAWINGS FOR ITEM I. D.

1. HOPPER WIDTH ADJUSTMENT:

SET POINT: WIDTH OF BLANK + 1/8”

TO ADJUST HOPPER WIDTH, FIRST LOOSEN THE LOCKING CLAMP (ITEM # 19), THEN,
TURN ADJUSTING RATCHET (ITEM # 20) UNTIL THE BLANK FITS LOOSELY (1/8” CLEARANCE)
BETWEEN THE ADJUSTABLE BLANK GUIDE (ITEM # 14) AND THE FIXED BLANK GUIDE

(ITEM # 23). TIGHTEN THE LOCKING CLAMP BEFORE STARTING MACHINE.

2. HOPPER HEIGHT ADJUSTMENT:

SET POINT:  1/2” THE WIDTH OF THE ERECTED BOX

TO ADJUST HOPPER HEIGHT, ROTATE THE HANDLE ON THE TOP OF THE HYDRAULIC PUMP
(ITEM # 10). CLOCKWISE TO RAISE AND COUNTERCLOCKWISE TO LOWER. YOU CAN SET
THIS ADJUSTMENT USING THE SCALE ON THE SIDE OF THE HYDRAULIC CYLINDER (ITEM # 6)
DIVIDE THE WIDTH OF THE CASE IN 2, AND SET THE POINTER (ITEM # 21) TO THAT POSITION
ON THE SCALE. WHEN YOU ARE FINISHED ADJUSTING THIS ASSEMBLY, PUT THE HANDLE
ON THE HYDRAULIC PUMP BACK INTO ITS LOCKED POSITION.

EXAMPLE:  IF THE CASE YOU ARE RUNNING IS 10" WIDE, YOU WOULD SET THE POINTER
TO 5" ON THE SCALE.

3. FINGER ASSEMBLIES:

SET POINT: CENTER OF SLOT, 1/4” DEEP

THE TOP AND BOTTOM FINGERS MUST BE POSITIONED IN A MANNER AS TO SLIP THROUGH
THE SLOTS OF THE KNOCK-DOWN CASE AT THE MANUFACTURERS JOINT AND SLIGHTLY
HOLD THE INSIDE REAR PANEL AS THE VACUUM CUPS PULL THE CASE FROM THE

HOPPER. FIRST, SET BOTH FINGERS SO THAT THEY ARE APPROXIMATELY 3/8" FROM THE
FRONT FACE OF THE CASE. THIS IS ACCOMPLISHED BY LOOSENING AND ROTATING THE (2)
SET SCREWS THAT HOLD THE FINGERS. ONCE SET, THIS ADJUSTMENT SHOULD NOT NEED
TO BE CHANGED FOR DIFFERENT BOXES.



TOP FINGER:

SET THE HORIZONTAL POSITION OF THE FINGER SO THAT IT LIES IN THE CENTER OF THE
SLOT. LOOSEN THE RATCHET HANDLE (ITEM # 23) AND SLIDE THE ASSEMBLY BY HAND
THEN RE-TIGHTEN THE RATCHET HANDLE. SET THE VERTICAL POSITION OF THE FINGER
SO THAT APPROXIMATELY 1/4” OF THE FINGER TIP IS IN THE SLOT. VERY WIDE BOXES MAY
REQUIRE MORE FINGER AND VERY STIFF BOXES MAY REQUIRE LESS. MOVE THE FINGER
UP OR DOWN BY LOOSENING THE RATCHET HANDLE WHILE HOLDING THE GEAR KNOB
(ITEM# 13). TURN THE GEAR KNOB TO ACHIEVE THE PROPER SETTING AND RE-TIGHTEN
THE RATCHET HANDLE.

BOTTOM FINGER:

THE BOTTOM FINGER REQUIRES THE SAME SET-UP AS THE TOP FINGER. HOWEVER, ONCE
THE VERTICAL POSITION IS SET INITIALLY, IT SHOULD NOT NEED ADJUSTMENT FOR MOST
OTHER BOXES BECAUSE THE BOTTOM OF THE CASE IS ALWAYS THE SAME DISTANCE FROM
THE FINGER. THE HORIZONTAL POSITION IS SET BY LOOSENING THE CLAMP KNOB AND
SLIDING THE FINGER BY HAND. RE-TIGHTEN THE CLAMP KNOB.

4. CASE PUSHER:

SET POINT: LENGTH OF ERECTED BOX

THE CASE PUSHER/REAR FLAP FOLDER ASSEMBLY WILL BE SET SO THAT THE PUSHER
PLATE (ITEM # 4) IS APPROXIMATELY 1/4" AWAY FROM THE REAR MINOR PANEL OF THE
FORMED CARTON, AS IT SITS ERECTED ON THE BOTTOM FLAP FOLDERS. TO ACCOMPLISH
THIS, LOOSEN THE (2) RATCHET HANDLES (ITEM # 22) AND SLIDE THE ASSEMBLY. ALIGN
THE REAR EDGE OF THE CASE PUSHER FRAME TO THE SCALE EQUAL TO THE LENGTH OF
THE CARTON. TIGHTEN RATCHET HANDLES BEFORE STARTING MACHINE.

EXAMPLE:  IF THE CASE YOU ARE RUNNING IS 16" LONG, YOU WOULD ALIGN THE FRAME
WITH 16" ON THE SCALE.

5. VACUUM TREE:

SET POINT: CENTER OF MAJOR PANEL

CASE LENGTH ADJUSTMENT:

THE VACUUM TREE SHOULD BE POSITIONED HORIZONTALLY IN THE CENTER OF THE MAJOR
PANEL (LENGTH OF THE BOX). TO SET, PUSH THE TROLLEY TOWARD THE HOPPER SO THAT
IT IS NEAR THE BLANK. LOOSEN RATCHET HANDLE (ITEM # 39) AND SLIDE THE TREE TO THE
MIDDLE OF THE MAJOR PANEL. RE-TIGHTEN RATCHET HANDLE.

VACUUM CUP POSITION:
THE VACUUM CUPS SHOULD BE SET ON EACH CORNER OF THE MAJOR PANEL TO PROVIDE
THE BEST SUPPORT. TRY NOT TO HAVE ANY CUPS LANDING OVER A SCORE LINE ON THE



BLANK. THE CUPS SHOULD BE OFFSET FROM THE EDGES BY ABOUT 1/4”. WHENEVER
POSSIBLE USE ALL FOUR CUPS TO RUN THE BOXES. TWO CUPS MAY BE USED IF THE
MAJOR PANEL IS TOO SMALL. FOR TALL BOXES (OVER 10”) THE VACUUM POST EXTENSION
MAY BE USED. TO SET, LOOSEN THE CENTER KNOBS FOR VERTICAL POSITION. LOOSEN

THE OUTER KNOBS TO ALLOW THE ARMS TO SWEEP THROUGH THEIR ARC. THIS PROVIDES
BOTH WIDTH AND HEIGHT ADJUSTMENT. BE SURE TO TIGHTEN ALL KNOBS WHEN FINISHED.
TO REMOVE A SET OF CUPS (2), DISCONNECT THE HOSES AT THE QUICK RELEASE
COUPLING, LOOSEN THE CENTER KNOB AND SLIDE THE BAR UP AND OFF THE POST.

IMPORTANT!!!! BEFORE STARTING MACHINE, PUSH THE TROLLEY BY
HAND BACK AND FORTH THROUGH THE FORMING AREA TO CHECK FOR
INTERFERENCE WITH THE FLAP FOLDERS.

6. TROLLEY STOP:

SET POINT:  1/2 THE WIDTH OF THE ERECTED BOX

THE TROLLEY STOP SETTING IS BASED ON THE WIDTH OF THE BOX. IT ALIGNS THE
ERECTED BOX WITH THE LUG DRIVE SYSTEM. THE STOP WILL BE SET TO HALF THE
WIDTH OF THE BOX USING THE SCALE PROVIDED AND THE REAR EDGE OF THE STOP.

EXAMPLE:  IF THE CASE YOU ARE RUNNING IS 10" WIDE, YOU WOULD SET THE STOP
TO 5" ON THE SCALE.

7. LUG DRIVE WIDTH ADJUSTMENT:

SET POINT: 1/2 THE WIDTH OF THE ERECTED BOX

TO SET, TURN THE HANDWHEEL ON THE OPERATORS SIDE OF THE MACHINE. TURNING THE
HAND WHEEL CLOCKWISE WILL OPEN THE DRIVE, COUNTER-CLOCKWISE WILL CLOSE UP
THE DRIVE. OPEN THE SLIDING GATES AND USE THE SCALE TO GET AN APPROXIMATE SET
POINT. ALIGN THE EDGE OF THE DRIVE ANGLE WITH THE SCALE USING 1/2 THE WIDTH OF
THE BOX AS THE PARAMETER.

EXAMPLE:  IF THE CASE YOU ARE RUNNING IS 10" WIDE, YOU WOULD ALIGN THE EDGE
WITH 5" ON THE SCALE. TO CHECK, PUT A FULLY FORMED CARTON INTO THE
DRIVE SECTION AT DISCHARGE END. THERE SHOULD BE APPROXIMATELY
1/8" CLEARANCE ON EACH SIDE OF CARTON.

8. TOP SLED ADJUSTMENT:

SET POINT: HEIGHT OF ERECTED BOX + 1/16”

TO SET, PUT A FULLY FORMED CARTON INTO THE DRIVE SECTION AT THE DISCHARGE

END. USE THE CRANK HANDLE LOCATED NEAR THE OPERATOR'’S STATION TO RAISE OR
LOWER THE SLED UNTIL IT CONTACTS THE TOP OF THE BOX FLAPS. THE BOX SHOULD HAVE



LIGHT PRESSURE ON IT, NOT BINDING. ALIGN THE SCALE TO THE TOP OF THE BRACKET AT
A MEASUREMENT EQUAL TO THE HEIGHT OF THE BOX PLUS 1/2 THE WIDTH
(IN INCHES).

OTHER SET-UP CONSIDERATIONS:

e WHEN HANDLING SMALL CASES, ONLY TWO VACUUM CUPS WILL BE REQUIRED.
REMOVE ONE OF THE VACUUM CUP BARS ALONG WITH THE VACUUM CUPS.
DISCONNECT THE TWO HOSES USING THE QUICK RELEASE FITTINGS WHICH WILL
AUTOMATICALLY SEAL OFF THE VACUUM SYSTEM.

e WHEN RUNNING A TALL BOX, USE THE VACUUM POST EXTENSION SO THE CUPS WILL
REACH THE UPPER CORNERS OF THE MAJOR PANEL.

e TWO SETS OF FLAP FOLDING TOOLS ARE PROVIDED. THE SMALLER SET SHOULD BE
USED FOR BOXES UP TO 12" IN LENGTH. THE LARGER SET SHOULD BE USED FOR
BOXES LONGER THAN 12" IN LENGTH.

e TWO PUSHER DISKS ARE PROVIDED. THE SMALLER DISK SHOULD BE USED FOR BOXES
UP TO 8” IN WIDTH. THE LARGER DISK SHOULD BE USED FOR BOXES OVER 8" WIDE.

e THE FORMING BAR, (ALONG WITH THE FINGERS) HELPS OPEN THE BLANK AS IT IS
PULLED INTO THE FORMING AREA. IT SHOULD STRIKE THE CENTER OF THE MINOR
PANEL AND CAUSE A GRADUAL OPENING. IT IS ADJUSTABLE IN TWO DIRECTIONS,
TOWARD THE HOPPER AND TOWARD THE LUG DRIVE. FOR MOST BOXES, NO
ADJUSTMENT WILL BE NECESSARY. IF YOU ARE HAVING DIFFICULTY OPENING A BOX,
YOU CAN TRY ADJUSTING HOW SOON AND WHERE THE BAR STRIKES THE MINOR
PANEL. MOST BOXES (PROVIDED THEY MEET THE CORRUGATED SPEC), WILL RUN
SATISFACTORILY BY ADJUSTING THE FINGER DEPTH AND FORMING BAR POSITION.

TOOLS OR MAKING ADJUSTMENTS BEFORE STARTING MACHINE.



—

START UP PROCEDURE I

THIS MACHINE IS TO BE USED, AS DESCRIBED, BY PROPERLY
TRAINED PERSONNEL.
WARNING:

NEVER....START THE MACHINE UNTIL ALL PERSONNEL ARE CLEAR.
NEVER.....LUBRICATE OR REPAIR THE MACHINE WHILE IT IS RUNNING.
NEVER.....PUT YOUR HANDS IN THE MACHINE WHILE IT IS RUNNING.

NEVER....ALLOW ANY PART OF YOUR BODY TO COME IN CONTACT WITH MOVING
PARTS OF THE MACHINE WHILE IT IS RUNNING.

1. CLOSE THE SAFETY DOORS.
2. LOAD BLANKS INTO THE HOPPER.

3. RETURN BOX SUPPORT ANGLE TO THE TOP OF THE SLED. MAKE SURE THE ANGLE
IS NOT HANGING OVER WHERE IT COULD GET CAUGHT BY A BLANK.

4. PULL OUT THE E-STOP BUTTON.
5. SET SELECTOR SWITCH TO MANUAL.
6. PRESS THE START BUTTON (LUG DRIVES SHOULD START).

7. PRESS THE STEP BUTTON TO ADVANCE THE MACHINE THROUGH A CYCLE.
CHECK EACH STAGE TO MAKE SURE SET-UP IS CORRECT.

8. INSPECT INITIAL BOX FOR FORMING AND TAPING QUALITY.

9. SET SELECTOR SWITCH TO AUTO. MACHINE WILL START PROCESSING BOXES
AUTOMATICALLY.

IF MACHINE DOES NOT START, CHECK THE FOLLOWING:
SAFETY GATES ARE CLOSED.
HOPPER DEMAND PHOTO EYE IS BLOCKED.
(ORANGE INDICATOR SHOULD BE ON)
DOWNSTREAM CASE-ON-DEMAND EYE IS NOT BLOCKED.
(RED FLASHING INDICATOR SHOULD NOT BE ON)




—

SHUT DOWN PROCEDURE I

EMERGENCY SHUT DOWN.

TO SHUT THE MACHINE DOWN IN AN EMERGENCY, PRESS THE E-STOP BUTTON OR OPEN
A SAFETY GATE.

NOTE: YOU WILL HAVE TO CLEAR ANY CASES THAT WERE BEING FORMED BY THE
MACHINE BEFORE YOU CAN RESTART THE MACHINE.

NORMAL SHUT DOWN.

1. LET THE MACHINE FINISH THE CYCLE OF CASES BEING FORMED.

2. PRESS THE E-STOP BUTTON.



TURN MACHINE OFF BEFORE PERFORMING ANY MAINTENANCE.

MAINTENANCE SCHEDULE

ELECTRICAL

CHECK MONTHLY:

1.

CHECK OVER-CURRENT RELAY SETTINGS. TIME (AT) MUST BE SET TO 0.
CURRENT (Al) SET JUST ABOVE THRESHOLD OF RED LIGHT COMING ON.

INSPECT FOR LOOSE WIRES THROUGHOUT THE MACHINE AND INSIDE THE
PANEL BOX.

INSPECT FOR MOISTURE INSIDE THE PANEL BOX.

CLEAN LENS ON PHOTOCELLS.

PNEUMATIC

CHECK DAILY:

CHECK THAT THE REGULATOR IS SET TO 80 PSI.

CHECK FLOW CONTROL SETTINGS TO ENSURE CYLINDERS ARE NOT RUNNING
HARDER THAN NECESSARY. IF THE CYLINDER SPEED IS NOT METERED PROPERLY,
EXCESSIVE NOISE AND PREMATURE WEAR OF THE COMPONENTS WILL RESULT.

CHECK WEEKLY:

1.

4.

INSPECT AIR FILTER AND DRAIN IF NECESSARY. WATER IN THE AIR LINES WILL
CAUSE THE MACHINE TO RUN ERRATICALLY AND WILL EVENTUALLY CAUSE THE
SOLENOID VALVES TO FAIL.

INSPECT AND CLEAR THE VACUUM GENERATOR. CHECK THAT VACUUM LINES
ARE IN GOOD CONDITION AND FREE FROM DEBRIS.

INSPECT THE COMPONENTS AND THE AIR LINES FOR LEAKS. LOSS OF AIR MEANS
LOSS OF SPEED AND EFFICIENCY.

INSPECT THE VACUUM CUPS FOR CRACKS OR TEARS.

CHECK MONTHLY:

1.

2.

INSPECT AIR CYLINDERS FOR BUSHING AND BUMPER WEAR.

INSPECT THE VACUUM HOSES FOR CRACKS OR CRIMPS.



MECHANICAL

CHECK WEEKLY:

1. INSPECT THE BOTTOM FLAP FOLDER ASSEMBLIES. CHECK FOR BEARING WEAR.
LUBRICATE PIVOT BUSHINGS WITH A GREASE GUN AND A MULTI-PURPOSE LITHUIM
GREASE. CHECK THE CLEVIS FOR WEAR AND LUBRICATE WITH A TEFLON BASED
SPRAY SUCH AS DUPONT TEFLON LUBRICANT WITH MOLY. CHECK AIR
CYLINDER MOUNTINGS FOR TIGHTNESS.

2. INSPECT ALL LEAD SCREWS AND CHAINS THROUGHOUT THE ENTIRE MACHINE.
CLEAN AND LUBRICATE ALL SCREWS AND CHAINS WITH A TEFLON LUBRICANT.

3. INSPECT THE LUG CHAIN DRIVES. ADJUST CHAIN TENSION AND LUBRICATE WITH A
TEFLON LUBRICANT AS NECESSARY. CHECK FOR CHAIN AND SPROCKET WEAR.
CHECK SPROCKET ALIGNMENT. TIGHTEN ALL FASTENERS.

4. INSPECT THE MOTOR/REDUCER ASSEMBLY. CHECK OIL LEVEL IN REDUCER BY
REMOVING THE BREATHER AND INSERTING A LONG THIN PIECE OF MATERIAL (A ZIP-
TIE WORKS WELL) UNTIL IT TOUCHES THE FLOOR OF THE BOX. WITHDRAW THE
PIECE AND CHECK THE DEPTH OF THE OIL. IT SHOULD BE APPROXIMATELY 1.25
DEEP. IF NECESSARY, ADD 90 WT. GEAR OIL SUCH AS MOBILGEAR 600 XP 150.
ADJUST AND LUBRICATE THE DRIVE CHAIN WITH A TEFLON LUBRICANT.
NOTE: RIGHT ANGLE GEAR BOXES (LUG DRIVE) ARE PERMANENTLY LUBRICATED
AND MAINTENANCE FREE.

5. CHECK TAPE CARTRIDGE KNIFE FOR DEBRIS. CLEAN WITH AN OILY RAG. NEVER
USE SHARP OBJECTS TO CLEAN KNIFE.



HOW TO ORDER SPARE PARTS

FOR GENERAL INFORMATION AND ORDERING PARTS CONTACT:
SIGNODE - LITTLE DAVID
LOVESHAW
2206 EASTON TURNPIKE, BOX 83 SOUTH CANAAN, PA. 18459

TEL: 1-800-572-3434

PLEASE HAVE YOUR MACHINE MODEL AND SERIAL NUMBER WHEN CALLING FOR PARTS OR
SERVICE. THEY CAN BE FOUND ON THE LABEL LOCATED ON THE OUTSIDE OF THE ELECTRICAL
PANEL BOX.

WHEN CALLING FOR PARTS:

A.

B.

GIVE THE MACHINE MODEL AND SERIAL NUMBER.

GIVE THE ASSEMBLY PART NUMBER AND DESCRIPTION. (I.E.,
.TSACF50/A - TOP SLED ASSEMBLY)

GIVE ITEM NUMBER, PART NUMBER, AND DESCRIPTION. (L.E., ITEM
#7,204330, 1/2"1.D. X 5/8"0.D. FLANGE BUSHING)

BY FOLLOWING THE PROCEDURE DESCRIBED ABOVE, YOU WILL ASSIST US IN SUPPLYING YOU WITH
CORRECT PARTS FOR YOUR MACHINE AND ELIMINATE ANY MISUNDERSTANDING BETWEEN YOUR
PURCHASING AGENT AND OUR PARTS DEPARTMENT.

SEE THE LIST OF SUGGESTED SPARE PARTS ON THE NEXT PAGE, BY STOCKING THESE PARTS,
YOU WILL ELIMINATE EXCESSIVE DOWN TIME WAITING FOR SHIPMENT OF PARTS.



OVER CURRENT RELAY SET UP

The overcurrent relay “OCR” monitors the amount of current that the chain lug drive motor is drawing. If a
rise of AC current is detected in a short amount of time, this signifies a box jam condition. The OCR needs
to be set to the AC current draw of an erector processing boxes. If the OCR is not set properly the main
power fuse will now be the only protection in the system.

Set up procedure:

Locate the OCR in the main electrical enclosure on the top left center of the back panel. The image below
represents the OCR that will be found in the enclosure.

1. Extreme caution must be taken when adjusting the OCR since it done while the machine is
operating. Proper PPT is required to protect against accidental contact with energized
components.

2. Turn the large white dial on the OCR fully clockwise to its maximum setting.

3. Start the machine and process boxes in Automatic mode.

4. While the machine is processing boxes turn the white dial on the OCR counterclockwise
lowering the AC current trip point.

5. When the red light on the OCR illuminates it signifies that the current being drawn by the motor
is greater than the trip point of the OCR.

6. Slightly increase the trip point of the OCR by turning the white dial clockwise.

7. Restart the machine and begin processing boxes in Automatic. It maybe necessary to increase
the set point setting if nuisance tripping is occurring. The AC current trip point setting must not
be increased to a point where it does not offer protection. The final adjusted trip point setting
must be with a few degrees of the original trip value.



RECOMMENDED SPARE PARTS KIT

MODEL CF50T/XL
PART # QTY DESCRIPTION
.CAC60 (*) 1 TAPE CARTRIDGE 2
PSC11B60-4 (*) 4 KNIFE BLADE 2"
.CAC61 (**) 1 TAPE CARTRIDGE 3"
PS4117A60-4 (**) 4 KNIFE BLADE 3"
CF50-0103-4 2 WHEEL, POLYURETHANE
203214 2 THRUST WASHER
SPR-1037 2 SPRING, EXTENSION
204143 2 LINK, CHAIN
HC202 2 MASTER LINK
HC302 2 HALF LINK
200287 1 BUMPER
N401-245 1 CYLINDER, FLAP FOLDER
N531 1 ROD CLEVIS
202822-2 1 SPRING, HOPPER BACKSTOP
N576 1 VACUUM GENERATOR
N402-99 1 VALVE, VACUUM
N402-97 2 VALVE, STACK (SINGLE REPLACEMENT)
N596 1 SWITCH BAND
N597 2 REED SWITCH
N590 1 FLOW CONTROL
N600 1 FILTER ELEMENT
N400-46 1 FLOW CONTROL, QUICK EXHAUST
SHK-007 1 SHOCK ABSORBER
N594 1 ROD CLEVIS, TROLLEY CYLINDER
203075 1 ROD EYE BEARING
201816 2 KNOB, VACUUM ARM
203220A 4 VACUUM CUP (BLUE)
SPR-1073 4 SPRING
202146 1 KNOB
202669 1 RATCHET HANDLE, LOCKING
204823 1 RATCHET HANDLE, LIFTING
203354 2 BRUSH HOPPER 10”
A125SB-10-R 1 FUSE, 10 AMP
A125S8B-2/10-312 1 FUSE, 2/10 AMP
303526 1 PHOTOELECTRIC SENSOR
302575 1 PROXIMITY SWITCH
A195SG-TM1 1 SWITCH, SAFETY GATE
A195SG-TM1 KEY 1 SWITCH KEY, SAFETY GATE
N401-242/R 1 SEAL KIT, 40 mm CYLINDER
N401-241/R 1 SEAL KIT, 50 mm CYLINDER

() THESE COMPONENTS ARE FOR 2" MACHINE, (**) THESE COMPONENTS ARE FOR 3" MACHINE.
www.loveshaw.com




—

TROUBLE SHOOTING I

IF THE MACHINE WILL NOT START CYCLING OR STOPS IN MID-CYCLE. IT IS LIKELY A
SENSOR OR SWITCH IS NOT IN THE CORRECT STATE. REFER TO THE “SEQUENCE OF
OPERATION” SECTION AND CHECK EACH COMPONENT.

CHECK THE SAFETY GATES TO ENSURE THAT THEY ARE CLOSED.

CHECK THAT PROXIMITY SWITCHES AND PHOTOCELLS ARE BEING TRIPPED.
INSPECT WIRING FOR LOOSE CONNECTIONS.

INSPECT AIR LINES FOR LOOSE CONNECTIONS OR LEAKS.

i

PROBLEM SOLUTION

1. VACUUM SYSTEM IS NOT OPERATIONAL. A. SOLENOID VALVE MAY BE DEFECTIVE. PUSH
MANUAL OVERRIDE TO SEE IF VALVE FUNCTIONS.
IF SO, CHECK SOLENOID FOR CONTINUITY.
REPLACE IF DEFECTIVE.

B. SPOOL IN VALVE MAY BE STUCK. DISASSEMBLE
VALVE, CLEAN THOROUGHLY, REPLACE DEFECTIVE
PARTS. REASSEMBLE.

C. SYSTEM MAY BE BLOCKED. CHECK SUPPLY
LINES AND GENERATOR FOR BLOCKAGE.
REMOVE OR REPLACE PART IF NECESSARY.

2. VACUUM TROLLEY WILL NOT MOVE A. SOLENOID VALVE MAY BE DEFECTIVE. PUSH
TOWARD HOPPER TO PICK UP BLANK. MANUAL OVERRIDE TO SEE IF VALVE FUNCTIONS.
(CYLINDER IN RETRACTED POSITION). IF SO, CHECK SOLENOID FOR CONTINUITY.

REPLACE IF DEFECTIVE.

B. SPOOL IN VALVE MAY BE STUCK. DISASSEMBLE
VALVE, CLEAN THOROUGHLY, REPLACE DEFECTIVE
PARTS. REASSEMBLE.

C. HOME POSITION PROXIMITY SWITCH (PROX 1)
MAY BE DEFECTIVE OR OUT OF ADJUSTMENT.
ADJUST POSITION SLIGHTLY UNTIL INDICATOR
LIGHT TURNS ON. IF NOT, CHECK FOR CONTINUITY.
IF DEFECTIVE, REPLACE.



PROBLEM

3. VACUUM TROLLEY WILL NOT MOVE
BACK FROM BLANK PICK UP POSITION
(CYLINDER IN EXTENDED POSITION).

4. VACUUM CUPS WILL NOT PICK A
BLANK OUT OF THE HOPPER.

SOLUTION

A. SOLENOID VALVE MAY BE DEFECTIVE. PUSH
MANUAL OVERRIDE TO SEE IF VALVE FUNCTIONS.
IF SO, CHECK SOLENOID FOR CONTINUITY.
REPLACE IF DEFECTIVE.

B. SPOOL IN VALVE MAY BE STUCK. DISASSEMBLE
VALVE, CLEAN THOROUGHLY, REPLACE DEFECTIVE
PARTS. REASSEMBLE.

C. PICK UP POSITION PROXIMITY SWITCH (PROX 2)
MAY BE DEFECTIVE OR OUT OF ADJUSTMENT.
ADJUST POSITION SLIGHTLY UNTIL INDICATOR
LIGHT TURNS ON. IF NOT, CHECK FOR CONTINUITY.
IF DEFECTIVE, REPLACE.

A. VACUUM PRESSURE MAY BE INSUFFICIENT.
TEST BY PLACING A BLANK ON THE CUPS WITH THE
VACUUM ON. YOU SHOULD NOT BE ABLE TO EASILY
PULL THE BLANK OFF OF THE VACUUM CUPS. IF
SO, CHECK FOR:

CORRECT AIR PRESSURE AND SUPPLY

(80 PSI, 10 CFM)

DAMAGED OR WORN CUPS

DAMAGED OR WORN HOSES

CLOGGED SYSTEM COMPONENTS

B. HOPPER OUT OF ADJUSTMENT.

CHECK THE FOLLOWING SET-UPS:
HOPPER RETAINER BAR AND BRUSH
OVERLAP THE BLANK TOO FAR.
TOO MUCH PRESSURE ON THE LEADING
BLANK. MOVE HOPPER DEMAND PHOTO
EYE BACK SLIGHTLY.
OPEN HOPPER RAILS 1/8”
MAKE SURE BLANK ISN'T HITTING TOP SLED
ON THE WAY IN. IF SO, LOWER HOPPER
AND RE-ADJUST TOP FINGER.
TOO MUCH FINGER PRESSURE.
SEE SET-UP SECTION FOR PROPER
ADJUSTMENT.



PROBLEM

5. MINOR FLAP FOLDERS WILL NOT
EXTEND.

6. CASE PUSHER WILL NOT EXTEND
TO PUSH A FORMED CASE INTO THE
LUG DRIVE.

7. CASE PUSHER WILL NOT RETRACT.

SOLUTION

A. SOLENOID VALVE MAY BE DEFECTIVE. PUSH
MANUAL OVERRIDE TO SEE IF VALVE FUNCTIONS.
IF SO, CHECK SOLENOID FOR CONTINUITY.
REPLACE IF DEFECTIVE.

B. SPOOL IN VALVE MAY BE STUCK. DISASSEMBLE
VALVE, CLEAN THOROUGHLY, REPLACE DEFECTIVE
PARTS. REASSEMBLE.

C. CHECK VACUUM TROLLEY HOME POSITION
PROXIMITY SWITCH (PROX 1). THIS SWITCH MUST
BE MADE FOR FLAPS TO EXTEND.

A. SOLENOID VALVE MAY BE DEFECTIVE. PUSH
MANUAL OVERRIDE TO SEE IF VALVE FUNCTIONS.
IF SO, CHECK SOLENOID FOR CONTINUITY.
REPLACE IF DEFECTIVE.

B. SPOOL IN VALVE MAY BE STUCK. DISASSEMBLE
VALVE, CLEAN THOROUGHLY, REPLACE DEFECTIVE
PARTS. REASSEMBLE.

C. PUSHER RETRACTED POSITION PROXIMITY
SWITCH (PROX 3) MAY BE DEFECTIVE OR OUT OF
ADJUSTMENT. SEE SOLUTION 2C.

A. SOLENOID VALVE MAY BE DEFECTIVE. PUSH
MANUAL OVERRIDE TO SEE IF VALVE FUNCTIONS.
IF SO, CHECK SOLENOID FOR CONTINUITY.
REPLACE IF DEFECTIVE.

B. SPOOL IN VALVE MAY BE STUCK. DISASSEMBLE
VALVE, CLEAN THOROUGHLY, REPLACE DEFECTIVE
PARTS. REASSEMBLE.

C. PUSHER EXTEND POSITION PROXIMITY
SWITCH (PROX 4) MAY BE DEFECTIVE OR OUT OF
ADJUSTMENT. SEE SOLUTION 2C.



PROBLEM

8. CASE IS NOT SQUARE AT DISCHARGE.

9. MACHINE SHUTS OFF SUDDENLY
WHILE PUSHING A CASE THROUGH
THE LUG DRIVE.

SOLUTION

A. PUSHER LUGS OUT OF ALIGNMENT.

TO CORRECT:

STOP THE MACHINE SO THAT THE LUGS ARE IN THE
AREA OVER THE TAPE CARTRIDGE. REMOVE THE
CARTRIDGE.

DISCONNECT THE ELECTRICAL SUPPLY.

REMOVE OPERATOR SIDE CHAIN DRIVE COVER.
LOCATE THE DRIVE SPROCKET AT THE DISCHARGE
END OF THE SYSTEM. USING A 3 mm HEX KEY,
LOOSEN THE (6) SOCKET HEAD CAP SCREWS FROM
THE TOP OF THE ADJUSTABLE BUSHING. TAKE 3 OF
THE SCREWS AND THREAD THEM INTO THE
ADJACENT JACKING HOLES. THIS WILL DRIVE THE
BUSHING APART AND ENABLE IT TO TURN ON THE
SHAFT.

USING A 12" SQUARE, ALIGN THE LUGS BY PLACING
THE SQUARE BETWEEN THE CHAIN GUIDES AND
AGAINST THE RIGHT-SIDE CHAIN LUG. INDEX THE
LEFT-SIDE LUG BY TURNING THE SPROCKET UNTIL
IT IS EVEN WITH THE OTHER SIDE. BE SURE TO
PUSH BACK ON LUGS TO ELIMINATE DRIVE SYSTEM
LASH.

RE-INSTALL SCREWS AND TIGHTEN THE TAPERED
BUSHING IN A CRISS-CROSS PATTERN GRADUALLY
WORKING YOUR WAY AROUND UNTIL ALL 6 SCREWS
ARE TIGHT.AS YOU DO THIS, MAKE SURE THE
SPROCKET AND CHAIN ARE ALIGNED VERTICALLY
WITH THE GUIDES.

REPLACE LUG DRIVE COVER.

B. FOLDING PANELS OUT OF ADJUSTMENT.

TO CORRECT:

THE LEXAN FOLDING PANELS THAT CLOSE THE
MAJOR FLAPS SHOULD BE SET AT ANGLE OF
APPOXIMATELY 75 DEG. BETWEEN THE PANELS. TO
ADJUST.LOOSEN THE (4) HOSE CLAMPS WITH A 1/4"
SOCKET AND ROTATE THEM ON THE FOLDING BAR
SO THAT THE BODY OF THE CLAMP SUPPORTS THE
PANEL AT THE DESIRED ANGLE. BE CAREFUL TO
NOT OVER-TIGHTEN THE CLAMPS.

A. CHECK THE OVER CURRENT RELAY (OCR1)
LOCATED IN THE PANEL BOX. IF IT IS TRIPPING
OUT UNDER NORMAL (NON-JAM) CONDITIONS,
ADJUST IT AS FOLLOWS:

WHILE MACHINE IS RUNNING SET CURRENT

LEVEL (I) BY TURNING ADJUSTER CLOCKWISE UNTIL
RED LIGHT DOES NOT COME ON DURING THE
CYCLE.

MAKE SURE TIME (T) IS SET TO MIN.



Little David® Warranty
For: CASE FORMER MODELS

CF20T, CF30T, CF40T, CF40TXL, CF50T, CF50T-XL MODELS

1 YEAR WARRANTY ON DRIVE MOTOR
1 YEAR WARRANTY ON GEAR REDUCER

3 YEAR WARRANTY ON TAPE CARTRIDGE (EXCEPT FOR MOVING PARTS THAT ARE SUBJECT TO NORMAL WEAR,
TEAR AND REPLACEMENT, WHICH ARE WARRANTED ONLY TO BE FREE
FROM DEFECTS IN MATERIAL AND WORKMANSHIP.)

1 YEAR ON PLC

1 YEAR ALL OTHER PARTS (EXCEPT FOR WEAR AND MOVING PARTS.)
For: ALL CASE FORMER MODELS

*LIMITED WARRANTY — SIGNODE LITTLE DAVID, (HEREIN AFTER “LITTLE DAVID") WARRANTS ONLY THAT THE GOODS SOLD BY IT SHALL BE
FREE FROM DEFECTS IN MATERIAL AND WORKMANSHIP, UNDER PROPER AND NORMAL USE AND MAINTENANCE, AS FOLLOWS:

DRIVE MOTOR - 1 YEAR

GEAR REDUCER - 1 YEAR

TAPE CARTRIDGE - 3 YEARS (EXCEPT FOR MOVING PARTS THAT ARE SUJECT TO
NORMAL WEAR, TEAR, AND REPLACEMENT, WHICH ARE
WARRANTED ONLY TO BE FREE FROM DEFECTS IN
MATERIAL AND WORKMANSHIP.)

PLC- 1YEAR

ALL OTHER PARTS - 1 YEAR (EXCEPT FOR MOVING PARTS THAT ARE SUBJECT TO

NORMAL WEAR, TEAR, AND REPLACEMENT, WHICH ARE
WARRENTED ONLY TO BE FREE FROM DEFECTS IN
MATERIAL AND WORKMANSHIP.)

THE WARRANTY PERIOD SHALL COMMENCE AS OF THE DATE OF DELIVERY TO THE PURCHASER. THE OBLIGATION OF LITTLE DAVID UNDER
THIS WARRANTY IS STRICTLY LIMITED TO THE COST OF REPAIRING OR REPLACING, AS LITTLE DAVID MAY ELECT, ANY PART OR PARTS THAT
PROVE IN LITTLE DAVID’S JUDGMENT TO HAVE BEEN DEFECTIVE IN MATERIAL OR WORKMANSHIP AT THE TIME THE GOODS WERE SHIPPED
FROM LITTLE DAVID’S PLANT. ANY WARRANTY CLAIM NOT MADE IN WRITING TO LITTLE DAVID AT ITS HOME OFFICE WITHIN THE APPLICABLE
WARRANTY PERIOD AND WITHIN 10 DAYS OF FAILURE WILL NOT BE VALID. THIS IS THE SOLE AND EXCLUSIVE REMEDY AVAILABLE UNDER
THIS WARRANTY. UNDER NO CIRCUMSTANCES WILL LITTLE DAVID BE LIABLE FOR INCIDENTAL, SPECIAL OR CONSEQUENTIAL DAMAGES.

|IF REQUESTED BY LITTLE DAVID, PURCHASER SHALL RETURN ANY DEFECTIVE PART OR PARTS TO LITTLE DAVID’S PLANT, FREIGHT
PREPAID. ALL WARRANTY PART REPLACEMENTS AND REPAIRS MUST BE MADE BY LITTLE DAVID OR A LITTLE DAVID AUTHORIZED TO HANDLE
THE GOODS COVERED BY THIS WARRANTY. ANY OUTSIDE WORK OR ALTERATIONS DONE WITHOUT LITTLE DAVID’S PRIOR WRITTEN
APPROVAL WILL RENDER THIS WARRANTY VOID. LITTLE DAVID, WILL NOT ASSUME ANY EXPENSE OR LIABILITY FOR ANY REPAIRS MADE TO
ITS GOODS OUTSIDE ITS WORKS WITHOUT ITS PRIOR WRITTEN CONSENT. THIS WARRANTY SHALL NOT APPLY TO ANY ITEM THAT HAS NOT
BEEN USED, OPERATED, AND MAINTAINED IN ACCORDANCE WITH LITTLE DAVID’S RECOMMENDED PROCEDURES LITTLE DAVID SHALL HAVE
NO LIABILITY WHATSOEVER WHERE THE GOODS HAVE BEEN ALTERED, MISUSED, ABUSED OR INVOLVED IN AN ACCIDENT.

NO PERSON IS AUTHORIZED TO MAKE ANY WARRANTY OR TO CREATE ANY LIABILITY BINDING UPON LITTLE DAVID. WHICH IS NOT STATED
IN THIS WARRANTY. THIS WARRANTY IS EXPRESSLY IN LIEU OF ALL OTHER WARRANTIES OF ANY KIND, EXPRESSED OR IMPLIED, WHICH ARE
HEREBY EXCLUDED. IN PARTICULAR, THE IMPLIED WARRANTY OF MERCHANTABILITY, AS WELL AS THE IMPLIED WARRANTY OF FITNESS FOR
A PARTICULAR PURPOSE ARE HEREBY EXCLUDED.

LOVESHAW
2206 EASTON TURNPIKE SOUTH CANAAN, PA 18459
TEL: 570.937.4921 -800.572.3434 -FAX: 570.937.3229



—

ILLUSTRATED MACHINE ASSEMBLIES I

FRAME ASSEMBLY

MAIN DRIVE ASSEMBLY
DRIVE CHAIN ASSEMBLY
HOPPER FRAME ASSEMBLY

HOPPER DRIVE ASSEMBLY
BOTTOM FINGER ASSEMBLY

HOPPER GATE ASSEMBLY

TOP FINGER ASSEMBLY
VACUUM TROLLEY ASSEMBLY
VACUUM BAR ASSEMBLY
VACUUM CUP ASSEMBLY
FRONT FLAP FOLDER ASSEMBLY
REAR FLAP FOLDER ASSEMBLY
TOP SLED ASSEMBLY

PLOW BAR ASSEMBLY

SAFETY GUARD ASSEMBLY
PNEUMATIC COMPONENTS
PNEUMATIC SCHEMATIC

ELECTRICAL



8 1 7 1 2 1 1
Parts List REVISION HISTORY
ITEM | Q1Y PART NUMBER DESCRIPTION REV_| DESCRIPTION DATE BY
1 1 |CF50-0338L6 FRAME, LEFT SIDE, XL LA [ RELEASED [ 1211972011 [RM
2 1 CF50-0008R-6 FRAME, SIDE, RIGHT
3 1 CF50-0010-4 CRO! , END
4 1 |CF50-0011-4 CROSSMEMBER, MID
5 1 CF50-0016-4 CROSSMEMBER, FRONT FLAP FOLDER
6 1 CF50-0017-4 CROSSMEMBER, FOLDING BAR SUPPORT
7 1 |CF50-0018-5 CROSSMEMBER, CARTRIDGE SUPPORT REAR
8 1 |CF50-0019-4 CROSSMEMBER, CARTRIDGE SUPPORT FRONT
9 1 |CF50-0020-4 CROSSMEMBER, BEARING SUPPORT
10 2 |CF50-0022-4 GUSSET, LEVELING PAD
1 2 |CF50-0068-4 SUPPORT, LEAD SCREW
12 1 |CF50-0113L-5 TAPE CARTRIDGE SIDE PLATE, LEFT
13 1_|CF50-0113R-5 TAPE CARTRIDGE SIDE PLATE, RIGHT
14 1 |CF50-0131A-4 CROSSMEMBER, BOX PUSHER, MODIFIED
15 1_|CF50-0185-3 HOOK, HOPPER GATE
16 1_|CF50-0196-4 CROSSMEMBER, DRIVE SUPPORT
17 1 |CF50-0342-4 CROSSMEMBER, END, SLED SUPPORT
18 2 |CF50-0343-4 GUSSET, XL, SPECIAL
19 1 |CF50-0344-4 CROSS MEMBER, SLED SUPPORT, XL
20 26 _|CF50-0347-4 BLOCK, FRAME SPACER
21 6 CF50-0348-4 GUSSET, XL
22 4__|CF50-03495 GUSSET, LEVELING PAD, XL
23 3 |CF50-0408-3 SPACER, BLANK HOLDER
24 2 FFWMGP FLAT WASHER M6
25 2 FFWMIP FLAT WASHER M10
26 2 |FHHMO16P10 HHCS M6 X 16
27 2 |FHHMFO10P10 HHCS M5 X 0.8 X 10 LG.
28 4 FHHMG030P10 HHCS M6 X 30
29 1__|FHHMHO16P10 HHCS M8 X 16
30 97 _|FHHMI030P88 HHCS M10 X 30
31 2 |[FLWMFP LOCK WASHER M5
32 6 |FLWMGP LOCK WASHER M6
33 98 [FLWMIP LOCK WASHER M10
34 1 |SPH-1286 FENDER WASHER, 8MM e
35 1 |CF50-0340-4 CROSSMEMBER, END, XL
36 1 |CF50-0339-6 POST, FRAME, XL
37 1 |CF50-0341-4 CROSSMEMBER, END, XL @
38 2 |CF50-0021-4 GUSSET, FRAME
39 1_|CF50-0370-4 SUPPORT, REAR GUARD
40 1_|PCe00183 BLANK HOLDER EXTENDED
a1 1 |HMIMOUNT ADJUSTABLE HMI MOUNTING BRACKET
ASSEMBLY

MATL PART #

capFiLe [FRACF50XL.i

IWTOLERANCES UNLESS

PLOTDATE 12/19/2011

OTHERWISE NOTED:

LOVESHAW an rrw company

RT. 206, SOUTH CANAAN, PA

sT.ST

DRAWNDATE_12/19/2011

%0

STAINLESS : NO FINISH

DO NOT SCALE PRINT

X=E
IncH Xx
XXX =£.005

FNisH ¥/
mm

FRACTIONS * 1/64

[
015 ANGLES 112

e

FRAME ASSEMBLY, CF50-XL

owe No .FRACF50XL scaLe
MATERIAL CHECKED
DRAWN __richm APPROVED

T 1



| 1

4 |
Parts List
ITEM|QTY | PART NUMBER DESCRIPTION
1 1 |CF50-0735 NUT PLATE
2 1 |CF50-0734 BRACKET, PIVOT MOUNT
3 3 |CF50-0732 FRICTION PLATE
4 3 |CF50-0733 SPACER
5 1 |CF50-0731 PIVOTING MOUNT
6 1 |SPH-1781 SHOULDER BOLT, 1/4" x 11/32" L, 10-32 T
7 1 |FNLNSDP 10-32UNF NYLOCK NUT
8 1 |FFHMGO030P10 |FHCS M6 X 30
9 2 |FNLNMGP NYLOCK NUT M6
10 1 |FFHMG016P10 |FHCS M6 X 1.0 X 16 LG.
11 1 |HC-1086 RATCHET HANDLE, M6 X 25mm
12 2 |FFNSDP 1/4" FENDER WASHER
13 1 |FFWMGP FLAT WASHER M6
NOTES:

1.) DUE TO CONTINUOUS IMPROVEMENT, FASTENERS AND COMPONENTS
SHOWN IN DRAWING MAY DIFFER SLIGHTLY FROM ACTUAL ASSEMBLY.
2.) COMPONENTS AND ASSEMBLIES MIGHT NOT BE SOLD AS DEPICTED.

REVISION HISTORY

DESCRIPTION [ DATE

BY

RELEASED [ 6/11/2019

RTR

MATL PART # capFiLe HMI MOUNT ASSEIMBAANiSE UNLESS LOVESHAW

N/A sTD PLOT DATE 6/11/2019 OTHERWISE NOTED: 2206 EASTON TPK., SOUTH CANAAN, PA.

ST.ST.| N/A DRAWN DATE 6/11/2019 o Xcetots et |- ADJUSTABLE HMI MOUNTING
XXX =%.005

STAINLESS : NO FINISH

DO NOT SCALE PRINT

THIS DRAWING AND SUBJECT MATTER THEREON IS THE EXCLUSIVE PROPERTY OF
LOVESHAW AND IS TO BE TREATED BY YOU AS CONFIDENTIAL PRPRIETARY
INFORMATION. THIS DRAWING OR SUBJECT MATTER THEROF SHALL NOT BE
REPRODUCED OTHER THAN FOR YOUR OWN USE OR TO BE DISCLOSED TO OTHER
WITHOUT THE EXPRESSED WRITTEN CONSENT OF LOVESHAW AND WILL BE

RETURNED TO LOVESHAW UPON REQUEST.

X =%1.0mm
MACH.
METRIC XX =t.3mm  miiati &7
XXX =t 1mm

BRACKET

pwG NO HMI MOUNT ASSEMBLY|SCALE  1:3

MATERIAL N/A CHECKED

FRACTIONS *1/64

DRAWN thaner APPROVED

N




6

Parts List Parts List
ITEM | QTY | PART NUMBER DESCRIPTION ITEM] QTY | PART NUMBER DESCRIPTION

1 2 |A180584-P INFEED WHEEL 8 | 1 [sPC-1012 SPLIT COLLAR, 5/8", 1 PIECE

2 2 |A621774 PIVOT SHAFT 87 2 FFWSHS 1/2" Type A Plain Washer

3 2 CF50-0104-3 SPRING MOUNT 88 1 CF50-0410L-5 'CHAIN GUIDE, MAIN DRIVE

4 | 2 [CF50-0105-4 WHEEL MOUNTING PLATE 80 | 2 |CF50-03154 GUARD, DISCHARGE

5 2 CF50-0106-4 \WHEEL CLAMPING PLATE 90 1 CF50-0033L-6 ANGLE, MAIN DRIVE, LEFT

6 2 CF50-0108-3 SPRING MOUNTING BRACKET 91 1 CF50-0435L-5 GUIDE STRIP, LUG DRIVE

7 | 2 |CF50-0048-3 PAD, BOX SQUEEZER 92 | 1 |CF50-0435R-5 GUIDE STRIP, LUG DRIVE, RIGHT

8 | 2 [200104-12 SPROCKET 93 | 1 |CF50-0410R5 [CHAIN GUIDE, MAIN DRIVE

9 | 3 |204208-12 SPROCKET 94 | 1 |204708-L RIGHT ANGLE GEARBOX, LH

10 | 3 |204133 CHAIN TENSIONER 95 | 1 [204707R RIGHT ANGLE GEARBOX, RH

11 | 8 |200844 FLANGE BEARING, 2-BOLT, 3/4" 96 | 1 |CF5:0450-4 BRACKET, BRUSH, LEAD SCREW

12 | 2 |203341 BALL BEARING 97 | 1 |CF50-0451-3 BRUSH, LEAD SCREW

13 | 4 |203214 THRUST WASHER 98 | 6 |FSHMFO16P10 M5-0.8 x 16 SHCS

14 | 4 |204207 NEEDLE BEARING 99 | 4 [FHFNMFP HEX NUT M5

15 | 2 [40015 RETAINING RING 100 | 2 |A621861 INFEED SHAFT

16 | 4 |FFWSHP FLAT WASHER 1/2" 101 | 16 |FBHMGO10P10 BUTT. HD. CAP SCERW M6 X 10 LG.

17 | 5 |204202 IDLER SPROCKET 102 | 2 |FHHMG020P10 HHCS M6 X 20

18 | 1 |B622354B/SS VERTICAL SHAFT 103 | 4 |FSHMI035P88 SHCS M10x30

19 | 2 |CF50-0107-4 WHEEL SPROCKET PLATE

20 | 2 |CF50-0109-4 BEARING MOUNT

21 1 CF50-0110-4 PHOTOCELL MOUNT

22 | 6 |LD3SB2-2025 BEARING BLOCK

23 | 1 [204208-21 TIMING SPROCKET

24 3 STD-032-6 SPACER

25 | 3 |FSBSJ125B05 SHOULDER BOLT @

26 1 |TT-1002 ADJUSTABLE BUSHING @

27 | 14 |FSHMF025B10 SHCS. M5 X 25

28 | 6 |FHHMGO16P10 HHCS M6 X 16 @

29 | 8 |FHHMGO30P10 HHCS M6 X 30

30 | 4 [FHHMIO60PS8 HHCS M10 X 60 LG. Q o8

31 | 9 [202201 2 PIECE SHAFT COLLAR, 3/4"

32 | 2 |FHHSN225P05 HHCS, 1/2-13 X 2.25 LG. @

33 | 2 [HHFNSNP HEX NUT 1/2-13 (S)

34 | 2 |FHHSHO75PO05 HHCS. 5/16-18 X 0.75 LG @

35 | 2 |FFWSEP 5/8" FLAT WASHER G

36 | 2 [FLWSEP LOCK WASHER M8 @

37 | 10_|FHHMHO40P10 HHCS M8 X 40

38 | 3 |FNLNSJP 3/8" NYLOCK NUT e >

39 | 2 |FSHSHO75805 SHCS 5/16-18 X 3/4 LG. .

40 | 1 _[LP07-001-US MOTOR, LUG DRIVE @

41 | 1 [204662 GEAR REDUCER

42 | 1 [203174-12 SPROCKET @

43 | 2 |CF50-0145-3 STANDOFF, CHAIN GUARD @

44 | 4 |CF50-0204-4 BUSHING, LEAD SCREW

45 | 2 |CF50-0135L4 NUT PLATE, LH THRD @

46 | 2 |CF50-0135R4 NUT PLATE, RH THRD

47 | 2 [SPR-1037 EXTENSION SPRING @

48 | 4 [SPH-1200 BUSHING, 3/4" 1.0

49 | 2 |CF50-0198-5 [DRIVE SUPPORT, FRONT n

50 | 2 |CF50-0199-4 [DRIVE SUPPORT, REAR @

51 | 4 |CF50-0200-4 BRACKET, DRIVE SUPPORT

52 | 4 |CF50-0201-4 BEARING HOUSING e

53 | 3 |FFWMEP FW M4

54 | 14 |FLWMIP LOCK WASHER M10 @

55 | 9 [FHHMIO16P10 HHCS M10 X 16

56 | 1 |FHHMI020P88 HHCS M10 X 20 °

57 | 6 [FLWMGP LOCK WASHER M6

58 | 5 |FHFNMGP HEX NUT M6

59 4 FHFENMIP HEX NUT M10

60 26 |FLWMHP LOCK WASHER M8 @

61 | 1 [303526 PHOTOELECTRIC SENSOR

62 | 2 |LD3SB2-2026 SPROCKET @

63 20 |FFWMGP FLAT WASHER M6

64 | 24 [SPH-1327 SHCS, M6X18

65 | 1 _[HC-1036 CRANK HANDLE, REWORK

66 | 2 |CF50-0282 4 BRACKET, CHAIN INFEED

67 | 2 |CF50-0264-4 GUIDE STRIP, CHAIN RETURN

68 | 1 |CF50-0265L5 [CHANNEL CHAIN GUIDE, LEFT

69 | 2 |CF50-0283-3 BLOCK, ANCHOR

70 | 2 |CF50-0284-3 BLOCK, IDLER

71 | 4 [SPR-1052 SPRING, COMPRESSION

72 | 4 [SPH-1359 SHOULDER BOLT, 1/2° X 3" LG.

73 | 2 |FLWSHP 1/2" LOCK WASHER

74 | 10 _|[FNLNMFS M5 NYLON LOCKING NUT S.S.

75 | 1 |CF50-0265R5 CHANNEL CHAIN GUIDE, RIGHT

76 | 3 |FBHMEQ12P10 M4 x 12 BUTTON HEAD

77 | 16 |FHHMHO50S10 HH M8 X 50 .5

78 2 204336 THRUST WASHER

79 1 SPK-0123 DRIVE SPROCKET

80 | 1 |B622354D/SS SHAFT, VERTICAL, KEYLESS

81 1 CF50-0033R-6 ANGLE, MAIN DRIVE, RIGHT

82 1 CF50-0122-4 DRIVE SHAFT-HORIZONTAL

83 | 1 |CF50-0067-4 LEAD SCREW, LONG

84 | 1 |CF50-0066-4 LEAD SCREW, SHORT

85 | 2 |CF50-0352L/R4 _ |GUARD, LUG CHAIN, XL

1
REVISION HISTORY

REV_| DESCRIPTION | DATE

[ BY

A | RELEASED | 12/8/2016 | BJF

MATL PART #

capFiLe MDACF50B 11]

PLOT DATE

i UNLESS
OTHERWISE NOTED:

OVESHAW

2206 EASTON TPK., SOUTH CANAAN, PA.

ST.ST.

DRAWNDATE 12/8/2016

X=To50

STAINLESS : NO FINISH

DO NOT SCALE PRINT

THIS DRANING AND SUBJECT ATTER THEREON S THE EXCLUSIVE PROCERTY OF

WITHOUT THE EXPRESSED WAITTEN CONSENT OF LOVESHAN A0 Wi B2

RETURNED 10 LOVESHAW UPON REGLEST

005
g Ho
™ FNSH

FRACTIONS * 1/64

[
015 ANGLES 112

e

MAIN DRIVE ASSEMBLY

owe No MDACF50 scaLe
MATERIAL CHECKED
DRAWN thaner APPROVED




1

REVISION HISTORY

REV

DESCRIPTION

DATE BY

A RELEASED

3/20/2007

NOTE: EACH STANDARD MACHINE INCLUDES (2) ASSEMBLIES

Parts List
ITEM QTY PART NUMBER DESCRIPTION

1 2 |CF50-0100L-3 PUSHER LUG, LEFT HAND

2 2 |CF50-0100R-3 PUSHER LUG, RIGHT HAND

3 4 |CF50-0102-3 CHAIN SPACER

4 4 1204143 CHAIN LINK

5 4 |FSHSA075B08 SHCS, 6-32 X 0.75 LG

6 4 |[FNLNSAP NYLOCK NUT 6-32 NC

7 2 |CF50-0101R-3 PUSHER PLATE, RIGHT HAND
8 2 |CF50-0101L-3 PUSHER PLATE, LEFT HAND
9 8 |FFHMF012P10 FHCS M5 X 0.8 X 12 LG.
NS 26 FT.|201765-P ROLLER CHAIN

10 4 |SPH-1506 CONNECTING LINK #40 CHAIN
11 4 |SPH-1529 ROLLER LINK, #40 CHAIN

CADFILE .CHACF50.idw

PLOT DATE 3/20/2007

DRAWN DATE  5/24/2006

Q@ sicNnoDE

SOUTH CANAAN, PA.

TITLE

DO NOT SCALE PRINT

THIS DRAWING IS THE CONFIDENTIAL PROPERTY OF SIGNODE INDUSTRIAL GROUP LLC.
IT CONTAINS CONFIDENTIAL AND PROPRIETARY INFORMATION AND MUST BE RETURNED)|
UPON REQUEST. DO NOT CIRCULATE, REPRODUCE, OR DIVULGE THIS DRAWING, IN
WHOLE OR IN PART TO OTHER PARTIES WITHOUT THE WRITTEN CONSENT OF SIGNODE

INDUSTRIAL GROUP.

DRIVE CHAIN ASSEMBLY

pwG No .CHACF50-P

SCALE

DRAWN

APPROVED

2




8 | 7 2 1
Parts List REVISION HISTORY
ITEM | QTY PART NUMBER DESCRIPTION REV | DESCRIPTION [ DATE _ [BY
1 1 |204738-1 PUMP, HYDRAULIC A_| RELEASED [ 12/19/2011 [RM
2 4 [204738-2 CYLINDER, HYDRAULIC
3 1 [40-026-9 SCALE, ADHESIVE
4 2 |CF50-0059-4 SIDE MEMBER, HOPPER FRAME
5 2 |CF50-0064-4 CROSS MEMBER, HOPPER
6 1 |CF50-0065-4 MOUNTING PLATE, HOPPER JACK
7 2 |CF50-0116-4 BRACKET, HOPPER RAIL
8 1 [CF50-0117R-4 ANGLE, HOPPER RAIL
9 1 [CF50-0118-4 SHAFT, HOPPER GATE
10 1 [CF50-0124-4 HOSE GUARD
11 1 [CcF50-0170-4 POINTER, HOPPER
12 2 |CF50-0356-4 BRACKET, HOPPER LIFT, LEFT, XL
13 2 |CF50-0357-4 BRACKET, HOPPER LIFT, RIGHT, XL
14 2 |CF50-0359L-5 GUSSET, HOPPER, XL, LEFT
15 2 |CF50-0359R-5 GUSSET, HOPPER, XL, RIGHT
16 2 |CF50-0364-4 SIDE MEMBER, HOPPER FRAME, XL
17 1 |CF50-0378-4 TOP RAIL, HOPPER, XL (SHORT)
18 1 |CF50-0379-4 TOP RAIL, HOPPER, XL (LONG)
19 1 [CF50-0380L-4 RAIL, HOPPER, BOTTOM
20 1 [CF50-0380R-4 RAIL, HOPPER, BOTTOM
21 2 |CF50-0431-3 SPACER, HOPPER PUMP
22 20 |FFWMIP FLAT WASHER M10
23 2 |[FHFNMHP HEX NUT, M8
24 16 |FHHMFO010P10 HHCS M5 X 0.8 X 10 LG.
25 4 [FHHMF012P10 HHCS M5 X 12
26 25 |[FHHMI020P88 HHCS M10 X 20
27 12 [FHHMI025P88 HHCS M10 X 25
28 8 |FHHMIO50P88 HHCS M10 X 50
29 22 |FLWMFP LOCK WASHER M5
30 2 [FLWMHP LOCK WASHER M8
31 45 [FLWMIP LOCK WASHER M10
32 8 |FNLNMIP NYLOCK NUT M10
33 3 |FSHM060B08 SHCS M5 X 60
34 8 |FSHMI055B08 SHCS M10 X 55
35 6 |SPH-1259 GROMMET, RUBBER, 1/4" ID
36 1 [SPH-1260 GROMMET, RUBBER 1/2" ID

MAT'L PART #

cAD FILE . HFACF50XL.i

PLOT DATE

WTOLERANCES UNLESS
OTHERWISE NOTED:

LOVESHAW an ITW Company

RT. 296, SOUTH CANAAN, PA.

X =1.050 TITLE
e o onte_tonorott | = TE HOPPER FRAME ASSEMBLY,
"y
STAINLESS : NO FINISH DO NOT SCALE PRINT XXX =%.005 CFE50-TXL
X =t1.0mm
MACH.
THIS DRAWING AND SUBJECT MATTER THEREON IS THE EXCLUSIVE PROPERTY OF -
LOVESHAW-TW AND IS TG BE TREATED BY YOU AS CONFIDENTIAL PRPRIETARY  [METRIC ;;x t fT"‘ FinisH 9/ |2WEe N HFACFS0-XL SCALE
NFORMATION. THIS DRAWING OR SUBJECT MATTER THEROF S/ =t
REPRODUCED OTHER THAN FOR YOUR OWN USE R T0 BE DISCLOSED T0 OTHER mm MATERIAL CHECKED
WITHOUT THE EXPRESSED WRITTEN CONSENT OF LOVESHAW-ITW AND WILL BE
RETURNED TO LOVESHAW-ITW UPON REQUEST. FRACTIONS *1/64 DRAWN  richm APPROVED
8 7 2 I 1




Parts List
ITEM QTY PART NUMBER DESCRIPTION
1 1 |200623 3/8 FLANGE BUSHING
2 1 |201816 KNOB, 3/8-16
3 1 |202186 3/8 COLLAR
4 2 |202766-10 SPUR GEAR
5 1 [202822-2 SPRING, RIGHT HAND
6 1 |204823 RATCHET HANDLE
7 1 [303526 PHOTOELECTRIC SENSOR
8 1 |B622583AG FINGER, SPROCKET BACKSTOP
9 3 BSG-1074 BUSHING
10 1 |BSG-1074-XL BUSHING
11 6 [BSG-1092 WASHER 1 1/4" X2 X 1/8
12 1 |C170390-PG LOCKING ELEVATOR MOUNT
13 1 |C170477-PG ELEVATOR MOUNT, NON-LOCKING
14 2 |CF20-0123-3 PANEL BRACKET
15 1 |CF50-0024L-6 CHANNEL, FIXED SIDE
16 1 |CF50-0027L-5 HOPPER GUIDE, FIXED SIDE
17 1 |CF50-0031-4 BRACKET, BLANK PROX
18 3 CF50-0032-3 ROLLER, HOPPER CHAIN
19 2 |CF50-0049-4 CHAIN GUIDE, HOPPER
20 1 CF50-0053L-4 CLUTCH HOUSING, HOPPER
21 1 |CF50-0055-4 DRIVE SPROCKET, HOPPER
22 1 |CF50-0056-5 IDLER SHAFT, HOPPER
23 1 |CF50-0057-5 IDLER BACKER, HOPPER
24 1 |CF50-0058-3 CLUTCH WASHER, HOPPER
25 1 |CF50-0089-3 NUT PLATE, REAR FLAP FOLDER
26 1 CF50-0115-3 RAMP
27 1 |CF50-0119-4 CHANNEL, BOTTOM FINGER
28 1 |CF50-0123-4 SHAFT, SPROCKET BACKSTOP
29 4 CF50-0213-4 FORK, HOPPER DRIVE
30 2 |CF50-0214-3 MOUNTING BLOCK, FORK
31 1 |CF50-0215-4 BLOCK, BUSHING
32 1 |CF50-0216-3 SHAFT, IDLER
33 1 |CF50-0217A-5 DRIVE SHAFT, HOPPER
34 2 |CF50-0218-3 COLLAR, IDLER SHAFT
35 1 CF50-0219-3 DRIVE SPROCKET, ADJUSTABLE SIDE
36 2 |CF50-0230-5 GUARD, HOPPER SPROCKET
37 3 |CF50-0273-3 ROLLER, HOPPER CHAIN TENSIONER
38 1 CF50-0274-3 BRACKET, HOPPER CHAIN TENSIONER
39 1 |CF50-0275-3 SHAFT, HOPPER CHAIN TENSIONER
40 1 |CF50-0302-4 BAR, WIDE BOX SUPPORT
41 1 |CF50-0354-5 BRACKET, HOPPER RETAINER
42 1 |CF50-0355-5 BAR, HOPPER RETAINER
43 1 |CF50-0358-4 BRACKET, HOPPER CYLINDER, XL
44 1 CF50-0360-3 SPACER, FINGER CHANNEL, XL
45 1 |CF50-0361-4 BRACKET, BOTTOM FINGER, XL
46 1 CF50-0362-3 FINGER, BOTTOM, XL
47 1 |CF50-0366-3 BLOCK, BUSHING, HOPPER XL
48 1 |CF50-0374R-5 CHANNEL, ADJUSTABLE SIDE, CF50T-XL
49 1 |CF50-0375R-5 GUIDE, ADJUSTABLE SIDE, CF50T-XL
50 1 |CF50-0383-5 PLATE, WIDE BOX SUPPORT
51 2 |CF50-0434-4 BRACKET, ADJUSTABLE GUIDE, XL
52 1 |CL-1006 CAM CLUTCH
53 4 |FFHMFO016P10 FLAT HEAD CAP SCREW M5 X 16 LG.
54 1 |FFHMGO012P10 FHCS M6x12 LG.
55 4 FFHMGO025P10 FLAT HEAD SCREW M6 X 25
56 2 |FFHMGO30P10 FHCS M6 X 30
57 2 |FFHMGO35P10 FHSC M6 X 35
58 4  |FFHMHO16P10 FLAT HD. M8 X 16
59 8 |FFHMH020P10 FLAT HEAD CAP SCREW M8 X 20
60 7 FFWMGP FLAT WASHER M6
61 4 |FFWMHP FLAT WASHER M8
62 7 |FHENMHP HEX NUT M8
63 4 FHENMIP HEX NUT M10
64 3 |FHHMG020P10 HHCS M6 X 20
65 1 |FHHMHO16P10 HHCS M8 X 16
66 10 |FHHMHO020P10 HHCS M8 X 20
67 6 |FHHMHO025P10 HHCS M8 X 25
68 2 |FHHMI020P88 HHCS M10 X 20
69 6 FHHMI025P88 HHCS M10 X 25
70 1 |FHHSE075P08 HHCS 1/4-20 X 3/4
71 4 |FHHSN100PO5 HHCS 1/2-13 X 1
72 2 FLWMFP LOCK WASHER M5
73 5 |[FLWMGP LOCK WASHER M6
74 17 |FLWMHP LOCK WASHER M8
75 6 |[FLWMIP LOCK WASHER M10
76 1 |FLWSDP LOCK WASHER 1/4
77 4 |FLWSHP LOCK WASHER 1/2
78 11 |FNLNMGP NYLOCK NUT M6
79 1 |[FNLNMHP NYLOCK NUT M8
80 1 FSBSH100B05 SHOULDER BOLT, 3/8 DIA X 1.0
81 6 |FSHMF010B10 SHCS M5 X 10
82 2 |FSHMF012P10 SHCS M5 X 12
83 4 |FSHMF025B10 SHCS M5 X 25
84 2 |FSHMGO016P10 SHCS M6 X 16
85 1 |FSHMGO020P10 SHCS M6 X 20
86 5 |FSHMGO040P10 SHCS M6 X 40
87 1 |FSHMHO040P10 SHCS M8 x 40
88 1 [N401-241 AIR CYLINDER
89 1 N483 ROD CLEVIS
90 1 |PA600010-44 ROD
91 6 |SC100 1"ID SHAFT COLLAR
92 2 |sC125 SET COLLAR
93 2 |SPC-1005 SPLIT COLLAR 1 1/4"
94 1 |SPH-1206 FENDER WASHER, 1/4"
95 3 SPH-1238 SHOULDER BOLT, 5/16 DIA X 1.25
96 2 |SPK-0105 SPROCKET
97 2 |STD-077 45.00 GEAR RACK

1
REVISION HISTORY

BY

I
REV_[ DESCRIPTION DATE |
A | RELEASED | 12/19/2011 |RM

MATL PART # capriLe .HDACF50-DC

STD PLOT DATE

XbdIMRANCES UNLESS
OTHERWISE NOTED:

LOVESHAW an iTw company

RT. 296, SOUTH CANAAN, PA.

ST.ST. DRAWN DATE  12/19/2011

STAINLESS : NO FINISH DO NOT SCALE PRINT

THIS DRAWING AND SUBJECT MATTER THEREON IS THE EXCLUSIVE PROPERTY OF
'LOVESHAW-ITW AND IS T0 BE TREATED BY YOU AS CONFIDENTIAL PRPRIETARY
INFORMATION. THIS DRAWING R SUBJECT MATTER THEROF SHALL NOT BE
REPRODUCED OTHER THAN FOR YOUR OWN USE OR TO BE DISCLOSED T0 OTHER
WITHOUT THE EXPRESSED WRITTEN CONSENT OF LOVESHAWTW AND WILL BE
RETURNED TO LOVESHAW.ITW UPON REQUEST.

FRACTIONS *1/64

TLE

HOPPER DRIVE ASSY, XL

owG No .HDACF50-DC-XL SCALE
MATERIAL CHECKED
DRAWN  richm APPROVED

2




8 | 2 1
Parts List REVISION HISTORY
ITEM | QTY PART NUMBER DESCRIPTION REV | DESCRIPTION [ DATE _ [BY
1 1 |CF50-0367L-5 HOPPER GATE, XL, STD A_| RELEASED [ 1272072011 [RM
2 1 |FHFNMGP HEX NUT M6
3 1 [FHHMG025P10 HHCS M6 X 25
4 4 |FHHMHO020P10 HHCS M8 X 20
5 4 |[FLWMHP LOCK WASHER M8
6 2 |FSSMG008B10 SSCP M6 X 8
7 1 |PB25-SB-2 LINEAR PILLOW BLOCK
8 1 [SPH-1256 ACORN NUT, M6
9 1 [SPH-1413 PIN, HOPPER GATE

MAT'L PART # cAp FILE .BPACF50-DC{XL3isMERANCES UNLESS an ITW Compan
pany
st PLOT DATE 12/20/2011 OTHERWISE NOTED: RT. 296, SOUTH CANAAN, PA.
X =%,050 TITLE
ST.ST. DRAWN DATE  12/20/2011 + .
ner ot meestz | BOX PUSHER ASSEMBLY, XL
STAINLESS : NO FINISH DO NOT SCALE PRINT XXX =.005 '
+
THIS DRAWING AND SUBJECT MATTER THEREON IS THE EXCLUSIVE PROPERTY OF X=r1omm - mac 57| owe No . BPACF50-DC-XL SCALE  1/2:1
LOVESHAW-ITW AND IS TO BE TREATED BY YOU AS CONFIDENTIAL PRPRIETARY  [METRIC XX =£.3mm g5y 3 -
REPRODUCED OTHER THAN FOR YOUR QWAL USE OF T0 8 DISGLOSED T0 OTHER =M MATERIAL CHECKED
WITHOUT THE EXPRESSED WRITTEN CONSENT OF LOVESHAW-ITW AND WILL BE
RETURNED TO LOVESHAW-ITW UPON REQUEST. FRACTIONS *1/64 DRAWN richm APPROVED
2 I 1




8 | 2 | 1
Parts List REVISION HISTORY
ITEM | QTY PART NUMBER DESCRIPTION REV [ DESCRIPTION | DATE | BY
1 1 |202203 1" SPLIT COLLAR, 2-PIECE A | RELEASED [ 3/30/2007 | AMYR
2 2 [202669 RATCHET HANDLE
3 1 [202766-10 SPUR GEAR
4 1 |A622966 BOTTOM FINGER
5 1 [C170390-PG LOCKING ELEVATOR MOUNT
6 1 [CF50-0089-3 NUT PLATE, REAR FLAP FOLDER
7 1 CF50-0168-3 GEAR SHAFT, UPPER FINGER
8 1 CF50-0174C-4 GEAR RACK, UPPER FINGER
9 1 CF50-0384-4 MOUNTING RAIL, TOP FINGER
10 1 FFWSIP FLAT WASHER, 5/8
11 2 FHHSJ088P05 HHCS 3/8-16 X 7/8 LG.
12 2 FLWSFP LOCK WASHER 3/8
13 1 |HC-1028 KNOB
14 1 |[PB600417 SLIDING BLOCK
MAT'L PART # CcADFILE UFACF50-XL| TOLERANCES UNLESS LOVESHAW an ITW Company
CRS STD PLOT DATE 3/29/2007 OTHERWISE NOTED: RT. 296, SOUTH CANAAN, PA.
ST.ST. DRAWN DATE 3/30/2007 [\, _’i;:fgfs ANGLES *1/2° TITLE UPPER FINGER ASSY
STAINLESS : NO FINISH DO NOT SCALE PRINT XXX =005 CF50T-XL
eI o swoeT wERTIETE S TESIGUE T o ermic X<t amm Finien 7 |OWeNO  UFACF50-XL SCALE
RETODUCED OTHIER THAN EO YOUR OWIN Do OF 76 B2 BISCLOSED To OTHER XXX =2 dmm MATERIAL CHECKED
RETURNED TO LOVESHAW W UPON AEGUEST | 0o AT AND WILL BE FRACTIONS *1/64 | orawn  AMYR APPROVED
8 7 2 I 1




8 | 7 2 1
Parts List REVISION HISTORY
PART NUMBER DESCRIPTION REV | DESCRIPTION [ DATE _ [BY
1 1 |14441 ELBOW, 1/4 TUBE X 1/8 NPT A | RELEASED [ 12/20/2011 [RM
2 1 |302575 PROXIMITY SWITCH
3 1 |40-026-6 SCALE
4 1 |CF50-0072R-5 TROLLEY STOP ‘
5 2 |CF50-0387-5 VEE TRACK, XL
6 2 [CF50-0399-3 GUIDE, TROLLEY CLEVIS @
7 2 |CF50-0403-3 SHIM, TROLLEY CYLINDER
8 1 |CF50-0404-6 CHANNEL, VACUUM TROLLEY
9 2 |FCBSN150P05 CARRIAGE BOLT, 1/2-13 X 1 1/2"
10 4 [FFWMFP FLAT WASHER M5
11 2 |[FFwsHP FLAT WASHER 1/2"
12 4 [FHHMF012P10 HHCS M5 X 12
13 30 [FHHMFO016P10 HEX HEAD M5 x 16
14 4 [FHHMI030P88 HHCS M10 X 1.5 X 30
15 38 [FLWMFP LOCK WASHER M5 ’ ~.
16 4 [FLwmIP LOCK WASHER M10 @ \\\\\>
17 4 [FSHMF020P10 SHCS M5 X 20 \f‘>
18 2 |HC-1027 RATCHET HANDLE
19 1 |[N400-201 FLOW CONTROL, TAMPER PROOF ~L
20 1 [N401-347 TROLLEY CYLINDER, XL L>
21 1 [N595 SWITCH BRACKET
22 1 [N597 REED SWITCH 7
23 2 [SHK-007 SHOCK ABSORBER oS
24 4 [204225 VEE WHEEL >N
25 2 |204226 BUSHING, ECCENTRIC [/ \\\\>
26 2 [204227 BUSHING, CONCENTRIC \!">
27 1 [CF50-0071R-5 CARRIER, VACUUM TROLLEY
28 1 |CF50-0073-5 VACUUM TREE
29 1 |CF50-0075-3 INSERT, VACUUM TREE
30 1 |CF50-0076-4 EXTENSION, VACUUM TREE @
31 2 |FFHMGO016P10 FHCS M6 X 16 ] ®
32 4 [FHHMHO040P10 HHCS M8 X 40 — h
33 4 [FHINMHP HEX JAM NUT, M8, PLATED —
34 1 |FHINSMP 7/16-20 HEX JAM NUT |
35 1 [N594 ROD CLEVIS w @
36 1 [N629 FLOATING JOINT D o ﬂ'/.
37 2 |SPH-1309 SPRING PLUNGER
38 2 |SPH-1454 SHIM

MAT'L

PART #

cap FILE .VTACF50-XL.

dWroL ERANCES UNLESS

PLOT DATE

OTHERWISE NOTED:

LOVESHAW an ITW Company

RT. 296, SOUTH CANAAN, PA.

ST. ST.

DRAWN DATE  12/20/2011

X =1.050

INCH .XX=%015  ANGLES*1/2"

"¢ VACUUM TROLLEY ASSY

XXX =005
STAINLESS : NO FINISH DO NOT SCALE PRINT 1o CFE50-TXL
=+1.0mm
MACH
THIS DRAWING AND SUBJECT MATTER THEREON IS THE EXCLUSIVE PROPERTY OF DWG NO SCALE
LOVESHATW AND S TO OF TREATED 8Y voU ASCONFIDENTIAL preReTary  |METRIC XX Z2.3mm g ¥ -VTACF50XL
INFORMATION. THIS DRAWING OR SUBJECT MATTER THEROF Si =£.1mm
REPRODUCED OTHER THAN FOR YOUR OWN USE OR TO BE DISCLOSED TO OTHER MATERIAL CHECKED
WITHOUT THE EXPRESSED WRITTEN CONSENT OF LOVESHAW-ITW AND WILL BE .
RETURNED TO LOVESHAW-ITW UPON REQUEST. FRACTIONS T 1/64 DRAWN  richm APPROVED
8 7 2 I 1




8 | 7 2 1
Parts List REVISION HISTORY
ITEM | QTY PART NUMBER DESCRIPTION REV | DESCRIPTION [ DATE [ BY
1 1 201816 KNOE, 3/8.16 A | RELEASED | 9/25/2007 | AMYR
2 2 |CcF50-0078-4 ARM, VACUUM CUP
3 1 [CF50-0079-4 BRACKET, VACUUM CUPS
NS 1 |[CF50-0079A-4 BRACKET, VACUUM CUPS, LONG BOX
5 1 [CF50-0175-4 BRACKET, VACUUM TREE
6 2 |CF50-0205-4 SPACER, VACUUM BAR
7 2 |FHHMH020P10 HHCS M8 X 20
8 2 |FHINMIP HEX JAM NUT, M10, PLATED
9 2 |FLWMHP LOCK WASHER M8
10 1 [SPH-1219 THREADED INSERT
11 4 |SPH-1319 SHIM
12 2 |SPH-1320 WAVE WASHER
13 2 |SPH-1321 SHLDR. BOLT 5/8" DIA. X 5/8" LG., 1/2-13 THRD.
14 2 |SPH-1325 SPRING PLUNGER, NON-LOCKING
MAT'L PART # CAD FILE VBACF50-PIN TOLERANCES UNLESS LOVESHAW an ITW Company
CRS STD PLOT DATE 9/9/2009 OTHERWISE NOTED: RT. 296, SOUTH CANAAN, PA.
ST.ST N/A DRAWN DATE 9/25/2007 |\ . _’ix::fng ey
STAINLESS : NO FINISH DO NOT SCALE PRINT ocztoos MO VACUUM BAR ASSEMBLY
S DRAWING AND SURJECT VATTER THEREON S THE EXCLUSE PROPERTY OF |\ 1 ok ot o MACH. 7 [oweno __veacrso-pIN SCALE /A
EGRMATION. TS DRAWNG O SUBJECT MATTER THEROE SIALL NOTBE Xox =t amm TS
e e e s B VATERIL NIA CHECKED
RETURNED TO LOVESHAW-ITW UPON REQUEST. FRACTIONS *1/64 DRAWN  AMYR APPROVED
8 7 2 I 1




Parts List
PART
ITEM | QTY NUMBER DESCRIPTION
1 4 |203220A VACUUM CUP
2 4 |FFWSHS WASHER 1/2"
3 9 |PF-10 BRASS STREET ELBOW, 90, 1/4" NPT
4 4 |PF-8 COUPLING, 1/4" NPT
5 6 |PF-16 HOSE BARB FITTING, 1/4" NPT x 3/8" TUBE
6 4 |A621688 THREADED INSERT
7 1 |PF-9 PLUG, HEX SOC. PIPE 1/4" NPT
8 4 |PF-21 SOCKET, QUICK COUPLING, 3/8" NPT
9 4 |PF-45 QUICK DISCONNECT PLUG, 3/8" HOSE BARB
10 8 |40-010 HEX JAM NUT 7/8"-9 UNC
1 1 |CF50-0074-4 |VACUUM MANIFOLD
12 10 FT.|H801-6 VACUUM HOSE 3/8" ID
13 4 |N400-192 NIPPLE, 1/4 X 4, BRASS
14 2 |PF-34 STEET ELBOW, 3/8 NPT
15 1 |PF-38 REDUCER, 3/8 X 1/4 NPT, BRASS
16 4 |SPR-1073 COMPRESSION SPRING 2IN L

cADFILE \VCACF50.idw

PLOT DATE 10/21/2015

DRAWN DATE  5/24/2006

Q@ sicNnoDE

SOUTH CANAAN, PA.

DO NOT SCALE PRINT

THIS DRAWING IS THE CONFIDENTIAL PROPERTY OF SIGNODE INDUSTRIAL GROUP LLC.

IT CONTAINS CONFIDENTIAL AND PROPRIETARY INFORMATION AND MUST BE RETURNED)|

UPON REQUEST. DO NOT CIRCULATE, REPRODUCE, OR DIVULGE THIS DRAWING, IN

WHOLE OR IN PART TO OTHER PARTIES WITHOUT THE WRITTEN CONSENT OF SIGNODE

INDUSTRIAL GROUP.

TITLE

VACUUM CUP ASSEMBLY

pwG NOo \VCACF50 SCALE

DRAWN APPROVED

2




8 | 7 | 6 | 5 Yb 4 | 3 | 2 | 1
REVISION HISTORY

T
| REV | DESCRIPTION | DATE [ BY
[

A | RELEASED | 7/31/2007 | AMYR
Parts List
ITEM | QTY PART NUMBER DESCRIPTION
1 1 |CF50-0092-3 PIVOT SHAFT, FRONT FLAP FOLDER
2 1 |CF50-0095-5 FRAME, FRONT FLAP FOLDER
3 2 [200241 FLANGED BUSHING
4 1 |200287 BUMPER
5 1 [N531 ROD CLEVIS
6 4 |[FLWMIP LOCK WASHER M10
7 2 |FHHMI025P88 HHCS M10 X 25
8 4 |[FLWMGP LOCK WASHER M6
9 4 |FHHMGO16P10 HHCS M6 X 16
10 1 N401-245 CYLINDER, REAR FLAP FOLDER
" 4 |FFWMGP FLAT WASHER M6
13 2__|FHHMIO30P88 HHCS M10 X 30
14 1 |N472 PIVOT BRACKET
15 1 |CF50-0231-4 PIVOT, FFF, TOOLLESS
16 4 |FFHMF012P10 FHCS M5X 0.8 X 12LG.
17 1 |CF50-0229A-4 FOLDER, FRONT FLAP
- 1 |CF50-0229B-4 FOLDER, FRONT FLAP
18 2 |CF50-0238_-3 BRACKET, FLAP FOLDER, QUICK
RELEASE
19 2 |CF50-0237B-3 PIN, FLAP FOLDER
25 1 [BSG-1107 BUSHING, PLAIN
26 1 [SPH-1368 GREASE FITTING, 1/4-28UNF
27 2 |N400-201 FLOW CONTROL, TAMPER PROOF
MATL PART # CADFILE FFFCFS0-PIN | TOLERANCES UNLESS LOVESHAW an rrw company
CRS. STD PLOT DATE 9/8/2009 OTHERWISE NOTED: RT. 296, SOUTH CANAAN, PA.
sT.sT DRAVNDATE_ 713112007 |00, %orors | TE
STAINLESS : NO FINISH DO NOT SCALE PRINT XX =.005 e FRONT FLAP FOLDER TOOLLESS
ST S S A O v - g 1A% [onoio__Frrcrsopm oone
e R ox=timn [ creore
FIRISTOIEIERLI I RET O I | FRACTIONS +1/64 [Tomawn _ AMYR APPROVED

8 T 7 T 6 T 5 ZP 4 T 3 2 T 1




8 2 ] 1
REVISION HISTORY
REV__|DESCRIPTION| DATE | BY
A | RELEASED [ 7/31/2007 | AMYR
Parts List
ITEM | QTY PART NUMBER DESCRIPTION
1 2 [C622344B BEARING STRIP, REAR FLAP FOLDER
2 2 CF50-0089-3 NUT PLATE, REAR FLAP FOLDER
3 1 CF50-0091-4 DISK PUSHER, REAR FLAP FOLDER
4 1 |CF50-0091A-4 DISK PUSHER, REAR FLAP FOLDER, SMALL
5 1 |CF50-0083-4 FOLDING ARM, REAR FLAP FOLDER
6 1 |CF50-0083A-4 FOLDING ARM, REAR FLAP FOLDER, SMALL
7 1 |CF50-0081-5 FRAME, REAR FLAP FOLDER
8 2  |CF50-0314-3 PIVOT SPACER, REAR FLAP FOLDER
9 1 |CF50-0313-3 SHAFT, RFF PIVOT
10 1 |CF50-0084-4 FORMING BAR, REAR FLAP FOLDER
11 1 |CF50-0085-4 MOUNTING ANGLE, FORMING BAR
12 2 CF50-0082-4 MOUNTING CHANNEL, REAR FLAP FOLDER
13 1 N472 MOUNTING BRACKET
14 20 |FLWMGP LOCK WASHER M6
15 8 |FHHMG020P10 HHCS M6 X 20
16 8 |FNLNMGP NYLOCK NUT M6
17 2 HC-1026 RATCHET HANDLE
18 4 |FFHMG012P10 FHCS M6x12 LG.
19 12 [FFWMGP FLAT WASHER M6
20 12 |[FHHMG016P10 HHCS M6 X 16
21 4 |FHFNMGP HEX NUT M6
22 2 |[FFWMHP FLAT WASHER M8
23 4 [FLWMHP LOCK WASHER M8
24 2 |FHHMH025P10 HHCS M8 X 25
25 1 N401-245 CYLINDER, REAR FLAP FOLDER
@ 26 1 N590 FLOW CONTROL, 1/8 NPT X 1/4 TUBE
27 2 FHHMHO016P10 HHCS M8 X 16
28 1 |SPH-1260 GROMMET, RUBBER 1/2" ID
29 1 N401-264 CYLINDER, CASE PUSHER
30 1 CF50-0231-4 PIVOT, FFF, TOOLLESS
31 1 [N559 ROD CLEVIS
32 2 |CF50-0238_-3 BRACKET, FLAP FOLDER, QUICK RELEASE
33 1 |CF50-0239-4 MOUNTING BRACKET, RFF CYL
34 4 |[FHHMG010P10 HHCS M6 X 10
35 2 |CF50-0237A-3 PIN, FLAP FOLDER
36 4 |SPH-1324 WASHER, 8mm THICK
37 1 [BSG-1107 BUSHING, PLAIN
38 2 200241 FLANGED BUSHING
39 2 H146 ELBOW
40 3 N400-201 FLOW CONTROL, TAMPER PROOF
MATL PART # CADFILE RFFCF50-PIN[ TOLERANCES UNLESS LOVESHAW an itw company
CRS STD PLOT DATE 9/9/2009 OTHERWISE NOTED: RT. 296, SOUTH CANAAN, PA.
ST.ST. DRAWN DATE 7/31/2007 | :ix::tfosfs ANGLES 117" TITLE
XxeLols ‘12| REAR FLAP FOLDER ASSY - TOOLLESS
STAINLESS : NO FINISH DO NOT SCALE PRINT
TS DRAWING AND SUBJECT MATTER THEREON 5 THE EXCLUSIVE PROPERTY OF XSTLOmm - yac, ¥
T S TemERSisEPRone O |METRIC Xx =t 3mm  Fiigyi %/ [PWGNO  RFFCF50-PIN SCALE
REPRODUCED GTHER THAN FOR YOUR OWN USE OR 6 BE DISCLOSED 0 OTHER XXX =t 1mm MATERIAL CHECKED
RETURNED 10 LOVESHAW ITW UPON REQUEST o AND WL B FRACTIONS *1/64 | orawn  AMYR APPROVED
8 2 I 1




8 ] 7
Parts List
ITEM QTY PART NUMBER DESCRIPTION
1 2 |202766-10 SPUR GEAR
2 1 204134 BALANCER
3 1 CF50-0036-6 TOP SLED, PLASTIC
4 1 CF50-0037-4 MAIN CHANNEL, TOP SLED
5 2 |CF50-0038-4 END CHANNEL, TOP SLED
6 1 C170390-PG LOCKING ELEVATOR MOUNT
7 1 \WG-1000A WORM, SET SCREWS ADDED
8 1 \WG-1000B WORM GEAR, WITH SET SCREWS
9 2 |CF50-0234-4 BRACKET, WORM
10 1 CF50-0235-3 SPACER, WORM
1 1 .HC-1034 HANDLE, CRANK
REWORKED
12 1 FNLNMIP NYLOCK NUT M10
13 1 CF50-0240-3SS ROD, TOP SLED ADJUSTMENT
14 2 |CF50-0212-4 SIDE ANGLE, TOP SLED
15 3 |BSG-1095 BUSHING, FLANGED
16 1 C170477-PG ELEVATOR MOUNT, NON-LOCKING
17 2 |CF50-0280-4 REINFORCING STRIP, SLED
18 1 C622896B GEAR RACK, w/SCALE, XL
19 1 STD-013-31 GEAR RACK - ELEVATOR, 31"
20 1 CF50-0232A-4 SHAFT, WORM
21 1 CF50-0345-4 BRACKET, WORM SHAFT
22 1 CF50-0363-3 BRACE, WORM SHAFT BRACKET, XL

\\\\\\\\\\\\\\\\‘\\\\U.\\\\\‘.\\‘.\\\\\\\\\\\\\’

ANLLTLLLLETCTU OO,

\\\\\\\\\\\\\\\\\\\\\\.

1
REVISION HISTORY

REV | DESCRIPTION [ DATE | BY

A | RELEASED | 12/21/2011 | RM

MAT'L PART # capFILE . TSACF50-XL.

[dWrOL ERANCES UNLESS

OTHERWISE NOTED:

LOVESHAW an ITW Company

STD PLOT DATE RT. 296, SOUTH CANAAN, PA.
X =1.050 TITLE
ST. ST. DRAWN DATE 12/21/2011 [\ o =+ 015 ANGLES 172" TOP SLED ASSEMBLY
"y
STAINLESS : NO FINISH DO NOT SCALE PRINT XXX =2.005 CF50T-XL
X =t1.0mm

THIS DRAWING AND SUBJECT MATTER THEREON IS THE EXCLUSIVE PROPERTY OF MACH

LOVESHAW-TW AND IS TO BE TREATED BY YOU AS CONFIDENTIAL PRPREETARY  [METRIC i;;* me Finisi &/ |PWeNO TSACF50XL SCALE
o T e =tmn WATERIAL oHeoKED

WITHOUT THE EXPRESSED WRITTEN CONSENT OF LOVESHAW-ITW AND WILL BE +

RETURNED TO LOVESHAW-TW UPON REQUEST FRACTIONS *1/64 | orawN  richm APPROVED

I 1




¥ 2 | 1
REVISION HISTORY
REV_ | DESCRIPTION | _DATE BY
A RELEASED 3/27/2006 AMYR
Parts List
ITEM QTY PART NUMBER DESCRIPTION
1 1 |CF50-0096-5 CENTER GUIDE PLATE MOUNT
2 1 CF50-0097-5 CENTER GUIDE PLATE
3 1 |CF50-0098-4 PLOW BAR MOUNTING BLOCK
4 1 (LD12B-1013-6 FLAP FOLDER LEFT
5 1 (LD12B-1014-6 FLAP FOLDER RIGHT
6 1 |CF50-0099-4 MAJOR FLAP HOLDER PLATE
7 1 |CF50-0077-3 MAJOR FLAP HOLDER PLATE SPACER
8 4 |FFHMF020P10 FHCS M5 X 20
9 2 |FHENMJP HEX NUT M12
10 3 |FFWMGP FLAT WASHER M6
11 9 |FLWMGP LOCK WASHER M6
12 3 |FHHMGO16P10 HHCS M6 X 16
13 2 |FHHMGO30P10 HHCS M6 X 30
14 2 |FHHMGO025P10 HHCS M6 X 25
15 4 |FHHMGO60P10 HHCS M6 X 60
16 1 |[C622731-1 PLATE-PREFOLD-RS
17 1 |[C622731-2 PLATE-PREFOLD-LS
18 4 |B622732 BLOCK, PREFOLD PIVOT
19 4 |H149A CLAMP
20 8 FFHSD150P05 FL. HD. CAP SCREW 10-32 X 1 1/2" LG.
21 8 |FNLNSDP 10-32UNF NYLOCK NUT
MATL PART # caDFILE .PBACF50 TOLERANCES UNLESS TLLOVESHAW an 1mw company

OTHERWISE NOTED:

C.R.S. STD PLOT DATE 9/11/2009 RT. 296, SOUTH CANAAN, PA.
X =1.050 TITLE
ST.ST. N/A DRAWN DATE 3/27/2006 _ .
nerx0=0te  astestaZ | PLOW BAR ASSEMBLY
STAINLESS : NO FINISH DO NOT SCALE PRINT HXX=2.005
X =t1.0mm
THIS DRAWING AND SUBJECT MATTER THEREON IS THE EXCLUSIVE PROPERTY OF XX =+ g MACH. 12;7 DWG NO PBACF50 SCALE  N/A
LOVESHAW-ITW AND IS TO BE TREATED BY YOU AS CONFIDENTIAL PRPRIETARY METRIC. ==.5mMm - pNISH .
INFORMATION. THIS DRAWING OR SUBJECT MATTER THEROF SHALL NOT BE XXX =t 1mm
REPRODUCED OTHER THAN FOR YOUR OWN USE OR TO BE DISCLOSED TO OTHER MATERIAL N/A CHECKED
WITHOUT THE EXPRESSED WRITTEN CONSENT OF LOVESHAW-ITW AND WILL BE +
RETURNED TO LOVESHAW-ITW UPON REQUEST. FRACTIONS T1/64 DRAWN AMYR APPROVED

4& 2




|
REVISION HISTORY

REV | DESCRIPTION DATE [ BY
A RELEASED 4/19/2018 AMS
Parts List
ITEM QTY PART NUMBER DESCRIPTION
1 4 |CF20-0123-3 PANEL BRACKET o
SHEET 1 OF 2 VIEW OF ACCESS 2 2 [ore00izes LOWER GUARD PAREL
3 1__ |CF50-01304 FRONT PANEL
DOOR SLIDE 4 2 [CF50-0140-4 SLIDING PANEL
5 4 [CF50-0141-4 SLIDING PANEL EDGE
6 1 |CF50-0144-4 BACK PANEL
7 1 |CF50-01465 DOOR PANEL
8 2 [CF50-0147-4 WEAR STRIP, GUARDING
9 1 |CF50-0148-5 FRAME, SLIDING DOOR
10 2 [CF50-0149-5 DOOR CHANNEL
1 8  |FFHMFO10P10 FHCS M5X 0.8 X 10 LG.
12 2 [FHHMFO10P10 HHCS M5 X 0.8 X 10 LG. |
13 14___[FHHMIO30P88 HHCS M10 X 30
14 2 [FLWMFP LOCK WASHER M5
15 14 [FLWMIP LOCK WASHER M10
16 4 |FNLNSEP NYLOCK NUT 1/4-20
17 2 |FSHMG040P10 SHCS M6 X 1.0 X 40 LG.
18 4 |FSHSE100B05 SHCS 1/4-20 X 1.0 LG.
19 3 |HC-1004 U-HANDLE
20 1 |cF50-0152-3 DOOR STOP BRACKET
21 1 |204238 DOOR LOCK
22 2 |FFHMGO16P10 FHCS M6 X 1.0 X 16 LG.
23 2 [FFHMF012P10 FHCS M5 X 0.8 X 12LG. c
24 31 [FBHMFO10P10 BHCS M5X 0.8 X 10 LG.
25 71___|FFWMFP FLAT WASHER M5
26 11 |FSHMFO12P10 SHCS M5 X 0.8 X 12LG.
27 12 |FSHMF020P10 SHCS M5 X 0.8 X 20 LG.
28 2 |FHFNMFP HEX NUT M5
29 1 |cFs0-0197-4 SUPPORT BRACKET, DOOR RAIL
30 4 |CF50-01955 SLIDE, SAFETY GATE
31 4 [SPH-1258 RIVET, C'SUNK
32 1__ |CF50-01934 GUARD, DRIVE CHAIN
33 2 [FLWMGP LOCK WASHER M6
34 2 |FHHMGO12P10 HHCS M6 X 12 <+
35 37 |FBHMFO16P10 BHCS M5 X 16
36 2 |CF50-0211-4 TIE BAR, SAFETY CURTAIN
37 1 |SPH-1348 GROMMET, RUBBER
38 1 |SPH-1280 GROMMET, RUBBER
39 1 |.FRACF50 FRAME ASSEMBLY
40 1 |CF50-0376-4 STOP, SLIDING DOOR
41 2 |FFWMGP FLAT WASHER M6
42 2 |FHHMGO025P10 HHCS M6 X 25
43 1 |CF50-0127-5 FIXED SIDE PANEL
44 1 |CF50-04734 TOP EXIT GUARD PANEL
45 2 |CF50-0478-6 EXIT GUARD FRAME B
46 2 |CF50-0481-4 EXIT GUARD GLASS
a7 2 |CF50-0489-4 EXIT GUARD BOTTOM
48 2 |CF50-0469-3 GUARD ANGLE BRKT.
49 2 |CF50-0480-4 EXIT GUARD HINGE PIN TOP
50 2 [CF50-0479-4 EXIT GUARD HINGE PIN
51 1 |CF50-04654 FILL PLATE BOTTOM FRAME
52 4 |FHHMHO16P10 HHCS M8 X 16
53 10 |FETLWMHP Lock Washer Ext. M8
54 6 |FHFNMHP HEX NUT M8
55 6 |FHHMHO020P10 HHCS M8 X 20
56 4 |FFWMHP FLAT WASHER M8 -
57 39 |[FETLWMFP |EXT.LOCK WASHER M5
58 39 |[FBHMFO12P10 HEX SOC. BUTT. HD. SCREW
59 1 [FamB RUBBER BUMPER
60 1 |CF50-0154-4 REAR GUARD SUPPORT
61 3 |A1955G-MECHAN-2 MAGNETIC SAFETY GATE
SWITCH
62 1 |CF50-0661-4 SWITCH BRACKET
63 1 |cFs0-0662-4 SWITCH BRACKET, OFFSET
64 1 |cF50-0663-4 SWITCH BRACKET, LRG. OFFSET
WATL ARTH Caorie SGACF50_24Y i ERANCES UNLESS LOVESHAW
ST PLOT DATE OTHERWISE NOTED: 2206 EASTON TPK., SOUTH CANAAN, PA
sT.sT ORAWNDATE_4/19/2018 oy e
015 AGLES 112
STAINLESS : NO FINISH DO NOT SCALE PRINT 1008 SAFETY GUARD ASSEMBLY
S e owo 10 SGACF50_24V conie
li‘s‘?&‘é‘sﬁg‘é S’&‘s‘?ﬁ‘i‘.ﬁ‘?ofy%‘;.?;‘gﬂs'gZ“r;‘;‘if?éfsc"{i{{éﬁﬂ%%wm MATERIAL CHECKED
RETRNES To LotEs oAt FRACTIONS *1/64 [ oman brycef APPROVED

T 2



| 1
REVISION HISTORY
REV__| DESCRIPTION DATE | APPROVED
[

A | RELEASED | 6/11/2015 | TONYS
Parts List
ITEM_| QTY | PART NUMBER DESCRIPTION
1 3 |A1955G-TM1 SAFETY GATE SWITCH
2 4__|CF20-0123-3 PANEL BRACKET
3 2 |CF50-01265 LOWER GUARD PANEL
4 1_|CF50-0130-4 FRONT PANEL
5 2 |CF50-01404 SLIDING PANEL
6 4 __|CF50-0141-4 SLIDING PANEL EDGE
7 2 |CF50-0142-3 KEY PLATE
8 1_|CF50-0144-4 BACK PANEL
9 1_|CF50-0146-5 DOOR PANEL
10 2 |CF50-0147-4 WEAR STRIP, GUARDING
1 1_|CF50-0148-5 FRAME, SLIDING DOOR
12 2 |CF50-0149-5 DOOR CHANNEL
13 1_|CF50-0143-3 SAFETY SWITCH SPACER
14 8 |FFHMFO10P10  |FHCS M5 X 0.8 X 10 LG.
15 6 |FHHMFO10P10__|HHCS M5 X 0.8 X 10 LG.
16 14_|FHHMIO30P88 _ |HHCS M10 X 30
17 6 |FLWMFP LOCK WASHER M5
18 14 |[FLWMIP LOCK WASHER M10
19 4 |FNLNSEP NYLOCK NUT 1/4-20
20 2 |FSHMGO40P10 _|SHCS M6 X 1.0 X 40 LG.
21 4 _|FSHSE100B05 _|SHCS 1/4-20 X 1.0 LG.
22 3 |HC-1004 U-HANDLE
23 1_|CF50-0152-3 DOOR STOP BRACKET
24 1_[204238 DOOR LOCK
25 2 |FFHMGO16P10 _|FHCS M6 X 1.0 X 16 LG.
2 2 |FFHMF012P10 _ |[FHCS M5X 0.8 X 12LG.
27 31 |FBHMFO10P10 _ |BHCS M5X 0.8 X 10 LG.
28 71_|FFWMFP FLAT WASHER M5
29 11_|FSHMFO012P10__ [SHCS M5 X 0.8 X 12 LG.
30 12_|FSHMFO020P10 __ [SHCS M5 X 0.8 X 20 LG.
31 4 |FSHMEO35P10 _ |SHCS M4 X 0.7 X35 LG.
32 2 |FSHME050S10 _|SHCS M4 X 0.7 X 50 LG.
33 2 |FSHMF040P10 _ [SHCS M5 X 0.8 x 40 LG.
34 5 |FHENMFP HEX NUT M5
35 1 |CF50-0197-4 SUPPORT BRACKET, DOOR
RAIL
36 4 |CF50-01955 SLIDE, SAFETY GATE
37 4 |SPH-1258 RIVET, C'SUNK
38 1_|CF50-0193-4 GUARD, DRIVE CHAIN
39 2 |FLWMGP LOCK WASHER M6
40 2 |FHHMGO12P10__|HHCS M6 X 12
41 40 _|FBHMF016P10 _|BHCS M5 X 16
42 2 |CF50-02114 TIE BAR, SAFETY CURTAIN
43 1_|SPH-1348 GROMMET, RUBBER
44 1_|SPH-1280 GROMMET, RUBBER
46 1_|CF50-0376-4 STOP, SLIDING DOOR
47 2 _|FFWMGP FLAT WASHER M6
48 2 |FHHMGO025P10 |HHCS M6 X 25
51 1 |CF50-0416_-3  |SPACER, SAFETY GATE
SWITCH, CAT 3
52 1 |CF50-0127-5 FIXED SIDE PANEL
53 1 |CF50-0473-4 TOP EXIT GUARD PANEL
54 1 |CF50-0474-4 TOP EXIT GUARD PANEL
SUPPORT
55 2 |CF50-0478-6 EXIT GUARD FRAME
56 2 |CF50-0481-4 EXIT GUARD GLASS
57 2 |CF50-0489-4 EXIT GUARD BOTTOM
58 2 |CF50-0469-3 GUARD ANGLE BRKT.
59 2 |CF50-0480-4 EXIT GUARD HINGE PIN TOP
60 2 |CF50-0479-4 EXIT GUARD HINGE PIN
61 1_|CF50-0465-4 FILL PLATE BOTTOM FRAME
62 4__|FHHMHO16P10__ |HHCS M8 X 16
63 10 _|FETLWMHP Lock Washer Ext. M8
64 6 _|FHFNMHP HEX NUT M8
65 6 _|FHHMHO20P10 _ |HHCS M8 X 20
66 4__|FFWMHP FLAT WASHER M8
67 50 |FETLWMFP EXT. LOCK WASHER M5
SHEET 2 OF 2 68 47_|FBHMF012P10__|HEX SOC. BUTT. HD. SCREW
69 1_|FamB RUBBER BUMPER
VIEW OF OPERATOR SIDE
MATL PART # crorie _SGACFS50 rev[2 UNLESS L.OVESHAW
NOTED PLOT DATE 6/11/2015 OTHERWISE NOTED 2206 EASTON TPK., SOUTH CANAAN, PA.
ST.ST. DRAVNDATE_ 61112015 | o X TN, | TE
STAINLESS : NO FINISH DO NOT SCALE PRINT xtoos ML SAFETY GUARD ASSEMBLY
e R O e oweNo SGACFEO rev 2 pone N
R ANED o UoEaray URoN RESURST FRACTIONS *1/64 [ omamn  tonys erovED TONYS

8 T 7 T 6 T 5 45 4 T 3 T 2 T 1



Optional 8FT XL Foot Hopper Mechanical Drawings

The drawings in this section represent the mechanical layouts specific to an 8 foot XL

hopper.




8 1 1 1 2 1
Parts List REVISION HISTORY
ITEM QTYy. PART NUMBER DESCRIPTION REV ‘ DESCRIPTION ‘ DATE ‘ BY

1 3 |CF50-0059-4 SIDE MEMBER, A ‘ RELEASED ‘ 6/25/2018 ‘AMS
HOPPER FRAME

2 3 |CF50-0064-4 CROSS MEMBER,
HOPPER

3 1 CF50-0065-4 MOUNTING PLATE,

HOPPER JACK

4 [ 80 |FLwmP LOCK WASHER M10

5 | 31 |FHHMI20P88 HHCS M10 X 20

6 | 10 |FHHMIO30P8S HHCS M10 X 30

7| 16 |FLwuFP LOCK WASHER M5

8 T ]40-026:9 SCALE, ADHESIVE

9 | 12 |FHAMIDIEP10 HHCS M10 X 16

10 1_|CF50-0170-4 POINTER, HOPPER

11| 14 |FHENMIP HEX NUT M10

12 | 4 |SPH-1259 GROMMET, RUBBER,
114" 1D

13 T |SPH-1260 GROMMET, RUBBER
112 1D

14| 3 |CF50-0359UR5 GUSSET, HOPPER, XL

15 | 3 |CF50-0359R-5 GUSSET, HOPPER, XL,
RIGHT

16 T |CF50-0438L-6 BOTTOM RAIL, &'
HOPPER, LEFT

17 1 CF50-0437-6 TOP RAIL, 8 FT.
HOPPER

18 | 2 |CF50-04313 SPACER, HOPPER
PUMP

19 1 CF50-0438R-6 BOTTOM RAIL, 8
HOPPER, RIGHT

20 | 2 |FSHMF045P10 SOC. HD. CAP SCREW
M5 X 0.8 - 45 MM LG.

21| 24 |FHHMI050P88 HHCS M10 X 50

22 | 8 |FHHMF020P10 HHCS M5 X 20

23 T |HP-1012 PUMP, HYDRAULIC
LIFT SYSTEM

24 | 4 2047382 CYLINDER,
HYDRAULIC

25 | 3 [FHFNMFP HEX NUT M5

2 1 |CF50-0124B-4 HOSE GUARD

27 | 3 |CF500364-4 SIDE MEMBER,
HOPPER FRAME, XL

28 1 |CF50-0688RIL5 TOP RAIL 8FT-XL
HOPPER

29 | 2 |CF5003564 BRACKET, HOPPER
LIFT, LEFT, XL

30 | 2 |Cre0-03574 BRACKET, HOPPER

LIFT, RIGHT, XL

(eladadidadiladadiad

MATL PART #

capFiLe .HFACF50-8FT]

-XJOMRANCES UNLESS

PLOT DATE

OTHERWISE NOTED:

LOVESHAW

2206 EASTON TPK., SOUTH CANAAN, PA.

sT.ST

DRAWNDATE _6/25/2018

STAINLESS : NO FINISH

DO NOT SCALE PRINT

e

FRACTIONS * 1/64

50 i3
ANGLES 112
5

HOPPER FRAME ASSEMBLY

owe No . HFACF50-8FT-XL scaLe
MATERIAL CHECKED
DRAWN brycef APPROVED

T 1




8 | 7 | 6 | 5 §*7 4 | 3 | 2 |

1
Parts List REVISION HISTORY
ITEM Qry PART NUMBER DESCRIPTION REV | DESCRIPTION | DATE [ BY
1 4 BSG-1074 BUSHING
2 2 Sci25 SET COLLAR A ‘ RELEASED 6/25/2018 AMS
3 1 C170390-PG. LOCKING ELEVATOR MOUNT
4 2 |ci70417:pG ELEVATOR MOUNT, NON-LOGKING
5 2 SPK-0105 'SPROCKET
6 3 CF50-0025-5 BRACKET, ADJUSTABLE GUIDE
7 1 CF50-0055-4 DRIVE SPROCKET, HOPPER
8 1 CF50-0057-5 IDLER BACKER, HOPPER
9 1 |cr5000565 IDLER SHAFT, HOPPER
10 3 202766-10 'SPUR GEAR
T 1_[crso01is3 RAMP
12 1 CF50-0123-4 'SHAFT, SPROCKET BACKSTOP
13 1 B622583AG FINGER, SPROCKET BACKSTOP
14 1 200623 3/8 FLANGE BUSHING
15 1 1, 3/8 COLLAR
16 4 FFHMG012P10 FHCS M6x12 LG.
17 1 FSHMG020P10 'SHCS M6 X 20
18 6 I LOCK WASHER M10
19 2 FHFNMIP HEX NUT M10
20 ER T LOCK WASHER V6
21 17 FLWMHP LOCK WASHER M8
22 6 FHHMHO025P10 HHCS M8 X 25
23 3 FHHMHO16P10 HHCS M8 X 16
24 5 FLWSHP 1/2" LOCK WASHER
25 5 FHHSN100P05 HHCS 1/2-13 X 1.00 LG.
26 2 FHHMI020P88 HHCS M10 X 20
27 6 [Fririozspes HHCS M10 X 25
28 1 204823 RATCHET HANDLE
29 1 FHHSEOTSP08 HHCS 1420 x 34 LG
30 1 SPH-1206 FENDER WASHER, 1/4"
31 1 FLWSDP LOCK WASHER 1/4
a2 T |aozse22 SPRING, RIGHT HAND
33 1 CF50-0031-4 BRACKET, BLANK PROX
) 2 |rrwmee FLAT WASHER M6
35 2 FHFNMGP HEX NUT M6
3 2 |FFHMGO3PT0 FHSC Mox35 LG
37 1 303526 PHOTOELECTRIC SENSOR
38 4 FFWMHP FLAT WASHER M8
39 2 FFHMHO020P10 FLAT HEAD CAP SCREW M8 X 20 LG.
40 3 STD-077 45.00 |GEAR RACK
41 8 [FHENwHP HEX NUT M8
42 1 CF50-0119B-4 |CHANNEL, BOTTOM FINGER, 42.5"
4 T [crso00893 NUT PLATE, REAR FLAP FOLDER
44 1 201816 KNOB, 3/8-16
5 T [crso0z064 MOUNT, BOTTOM FINGER
46 1 FSHMF012P10 'SHCS M5 X 0.8 X 12 LG.
47 2 CF20-0123-3 PANEL BRACKET
48 2 CF50-0230-5 |GUARD, HOPPER SPROCKET
49 4 CF50-0213-4 FORK, HOPPER DRIVE
50 1 [crso02163 SHAFT, IDLER
51 2 CF50-0218-3 COLLAR, IDLER SHAFT
52 1 CF50-0219-3 DRIVE SPROCKET, ADJUSTABLE SIDE
5 4 [esc-002 WASHER 1 14" X 2 X 118
54 8 FHHMHO20P10 HHCS M8 X 20
5 6 |FshwrotoBi0 SHCS. M5 X 10
56 4 FSHMF025B10 SHCS, M5 X 25
57 1 CF50-0274-3 BRACKET, HOPPER CHAIN TENSIONER
58 4 CF50-0273-3 ROLLER, HOPPER CHAIN TENSIONER
59 4 SPH-1238 'SHOULDER BOLT, 5/16 DIA X 1.25
60 1 CF50-0289-6 HOPPER GUIDE, ADJUSTABLE SIDE, 8 HOPPER
61 1 CF50-0288-6 HOPPER GUIDE, FIXED SIDE, 8' HOPPER
62 2 CF50-0290-5 (GUIDE, CHAIN, 8' HOPPER
63 1 CF50-0217A-5 DRIVE SHAFT, HOPPER
64 1 FSBSH100B05 SHOULDEF
65 1 CF50-0053L/R-4 |CLUTCH HOUSING, HOPPER
66 T o0 CAM CLUT
67 1 CF50-0058-3 CLUTCH WASHER, HOPPER
68 1 83 ROD CLEVI
69 2 N591 FLOW CONTROL, 1/4 NPT X 1/4 TUBE
70 1 N401-241 AIR CYLINDER
7 T [Paoooiorz ROD. GEAR, 72-
72 2 CF50-0215-4 BLOCK, BUSHI
7 T |crs00345 BRACKET, HOPPER RETAINER
74 1 CF50-0355-5 BAR, HOPPER RETAINER
75 5 FSHMG040P10 SHCS M6 X 1.0 X 40 LG.
76 1 CF50-0052L/R-3 ICYLINDER BRACKET, HOPPER
7 1 CF50-0358L-4 CYLINDER BRACKET, HOPPER, XL
78 T [crso0%23 FINGER. BOTTOM, XL
79 1 CF50-0302-4 BAR, WIDE BOX SUPPORT
M 4 |FFHMFOTPT0 FLAT HEAD CAP SCREW M5 X 16 LG.
81 1 CF50-0360-3 'SPACER, FINGER CHANNEL XL
82 1 CF50-0692R/L-6 |CHANNEL, ADJUSTABLE SIDE, 8' XL HOPPER
83 1 CF50-0693L/R-6 [CHANNEL, FIXED SIDE, 8' XL HOPPER
84 2 C101 1"1D SHAFT COLLAR
85 1 CF20-0032-3 ROLLER, HOPPER CHAIN
86 2 C101 1" 1D SHAFT COLLAR
o7 T [creo0023 ROLLER, HOPPER CHAIN
88 2 sC101 1" 1D SHAFT COLLAR
8 T [creo0023 ROLLER, HOPPER CHAIN
90 1 CF50-0383-5 PLATE, WIDE BOX SUPPORT MATL PART # caorile HDACF50-DCIBRBXERANGES UNLESS LOVESHAW A
o1 T [crso0s6a (GUARD, FRONT SPROCKET, ADJ. SIDE — P OTHERWISE NOTED, 2208 EASTON TPIC. 20U CARAAN, PA
ST ST, DRAWN DATE_ 6/25/2018. v [T
ANGLES 12
STAINLESS : NO FINISH DO NOT SCALE PRINT HOPPER DRIVE ASSEMBLY
e SR e o e o ere Xt g MAGK, 0w N0 HDACFS0-DC-BFTXL _[sone
SO It ST e e oK=L I e GreckeD
AREIE s IRl o o esv i el oe FRACTIONS *1/64 [ o brycef P

8 T 7 T 6 T 5 ZP 4 T 3 2 T 1



4 2 | 1
Parts List REVISION HISTORY
ITEM |QTY| PART NUMBER | DESCRIPTION REV [ DESCRIPTION DATE BY

1 | 1 |FSSMGO08B10 |SSCP M6 X 8 A ‘ RELEASED 6/25/2018 AMS
2 1 |SPH-1235 PIN
3 1 |FHHMGO025P10 |HHCS M6 X 25
4 1 |FHFNMGP HEX NUT M6
5 2 |CF50-0116-4 BRACKET,

HOPPER RAIL
6 1 |CF50-0695R/L-5 |ANGLE, RAIL,

8' HOPPER XL
7 1 |PB7-SB-2 LINEAR

BEARING,

TWIN, 1 1/4"
8 1 |FHDNMGP HEX DOME

NUT M6
9 1 |FHHMHO020P10 |HHCS M8 X 20
10 10 |[FHHMI025P88 |HHCS M10 X 25
11 10 |FLWMIP LOCK WASHER

M10
12 1 |CF50-0694-4 SHAFT, 8'

HOPPER GATE
13 1 |CF50-0696L/R-6 |GATE, 8' XL

HOPPER
14 1 |CF50-0697-4 SPACER, 8' XL

HOPPER
15 8 |FLWMFP LOCK WASHER

M5
16 8 |FSHMF025%10 SHCS, M5 X 25

B M PART # cap FILE . BPACF50-8ftqL. i ERANCES UNLESS LOVESHAW
// sTD PLOT DATE OTHERWISE NOTED: 2206 EASTON TPK., SOUTH CANAAN, PA.
Z ST.ST. DRAWN DATE 6/25/2018 [ _'))zxffg?s o L
STAINLESS : NO FINISH DO NOT SCALE PRINT Sooc=tons o BOX PUSHER ASSEMBLY
e G L T o Wi s e PR el
RETURNED TO LOVESHAW UPON REQUEST. FRACTIONS *1/64 DRAWN brycef APPROVED
4 2 1

ZiN




Optional 8FT XL Tall Box Option Mechanical Drawings

The drawings in this section represent the mechanical layouts specific to a CF50 XL
machine with a Tall Box Option.




Parts List
QTY | PART NUMBER DESCRIPTION

1 |CF50-0818 FRAME ENTRANCE RISER

4 |CF50-0819 CROSSMEMBER RISER

5 |CF50-0347-4 BLOCK, FRAME SPACER

1 |CF50-0477RA-4 GUARD SIDE BRACE, RIGHT

1 |CF50-0476-4 GUARD END BRACE

1 |CF50-0477LA-4 GUARD SIDE BRACE, LEFT

1 |CF50-0821 TAPPED CROSS MEMBER

1 |CF50-0013-4 CROSS MEMBER, SLED
SUPPORT

1 |CF50-0911 OPEN TOP FRAME XL
OPERATOR

2 |CF50-0912 GUSSET, XL TALL BOX

1 |CF50-0913 BRACKET, CORNER TALL BOX

CAD FILE . TBO-CF50XL.idw

PLOT DATE

DRAWN DATE  11/3/2022

Q@ sicNoDE

SOUTH CANAAN, PA.

DO NOT SCALE PRINT

THIS DRAWING IS THE CONFIDENTIAL PROPERTY OF SIGNODE INDUSTRIAL GROUP LLC.
IT CONTAINS CONFIDENTIAL AND PROPRIETARY INFORMATION AND MUST BE RETURNED
UPON REQUEST. DO NOT CIRCULATE, REPRODUCE, OR DIVULGE THIS DRAWING, IN
WHOLE OR IN PART TO OTHER PARTIES WITHOUT THE WRITTEN CONSENT OF SIGNODE
INDUSTRIAL GROUP.

TITLE

TALL BOX OPTION FRAME

pwGeNo . TBO-CF50XL SCALE

DRAWN  AMS APPROVED

2




Parts List
ITEM QTY PART NUMBER DESCRIPTION
1 2 202669 RATCHET HANDLE
2 1 |CF50-0174E-4 GEAR RACK, UPPER
FINGER XL TBO
3 1 C170390-PG LOCKING ELEVATOR
MOUNT
4 1 ]202766-10 SPUR GEAR
5 1 |CF50-0168-3 GEAR SHAFT, UPPER
FINGER
6 1 HC-1028 KNOB
7 1 FFWSIP FLAT WASHER, 5/8
8 1 |A622966 BOTTOM FINGER
9 1 PB600417 SLIDING BLOCK
10 1 |CF50-0089-3 NUT PLATE, REAR
FLAP FOLDER
11 2 FLWSFP LOCK WASHER 3/8
12 2 FHHSJ088P05 HHCS 3/8-16 X 7/8 LG.
13 1 ]202203 1" SPLIT COLLAR,
2-PIECE
14 1 |CF50-0442-5 CHANNEL, UPPER
FINGER, XL
cADFILE . UFACF50-XL-TBO.idw
Q sicNnoDE
I_,, DRAWN DATE 11/7/2022 & UPPER FINGER ASSY CF50XL
/ @ DO NOT SCALE PRINT TBO
7 CONTAINS GONFIDENTIAL AND PROPRIETARY INFORMATION AND MUST B RETURNED| DWG NO _UFACF50-XL-TBO SCALE
UPON REQUEST. DO NOT CIRCULATE, REPRODUCE, OR DIVULGE THIS DRAWING, IN
mga;ié}lidl\é;gﬁgroOTHERPARTIESWITHOUTTHEWRITTEN CONSENT OF SIGNODE DRAWN ams APPROVED
4 3 4& 2 1




4

Parts List
ITEM QTY PART NUMBER DESCRIPTION
1 2 |202766-10 SPUR GEAR
2 1 |204134 BALANCER
3 1 |CF50-0036-6 TOP SLED, PLASTIC
4 1 |CF50-0037-4 MAIN CHANNEL, TOP
SLED
5 2 |CF50-0038-4 END CHANNEL, TOP
SLED
6 1 |C170390-PG LOCKING ELEVATOR
MOUNT
7 1 |.WG-1000A WORM, SET SCREWS
ADDED
8 1 |.WG-1000B WORM GEAR, WITH
SET SCREWS
10 2 |CF50-0234-4 BRACKET, WORM
11 1 |CF50-0235-3 SPACER, WORM
12 1 |.HC-1034 HANDLE, CRANK
REWORKED
13 1 |FNLNMIP NYLOCK NUT M10
14 1 |CF50-0240-3SS ROD, TOP SLED
ADJUSTMENT
17 2 |CF50-0212-4 SIDE ANGLE, TOP
SLED
18 3 |BSG-1095 BUSHING, FLANGED
19 1 |C170477-PG ELEVATOR MOUNT,
NON-LOCKING
20 2 |CF50-0280-4 REINFORCING STRIP,
SLED
22 1 |STD-013-35 GEAR RACK -
ELEVATOR, 35"
23 1 |CF50-0232A-4 SHAFT, WORM
24 1 |CF50-0345A-4 BRACKET, WORM
SHAFT XL TBO
25 1 |CF50-0363-3 BRACE, WORM SHAFT
BRACKET, XL
26 1 |C622896C GEAR RACK WITH
SCALE XL TBO

cAD FILE . TSACF50XL-TBO.idw

PLOT DATE

DRAWN DATE  11/7/2022

Q@ sicNoDE

SOUTH CANAAN, PA.

DO NOT SCALE PRINT

THIS DRAWING IS THE CONFIDENTIAL PROPERTY OF SIGNODE INDUSTRIAL GROUP LLC.
IT CONTAINS CONFIDENTIAL AND PROPRIETARY INFORMATION AND MUST BE RETURNED
UPON REQUEST. DO NOT CIRCULATE, REPRODUCE, OR DIVULGE THIS DRAWING, IN
WHOLE OR IN PART TO OTHER PARTIES WITHOUT THE WRITTEN CONSENT OF SIGNODE
INDUSTRIAL GROUP.

TmE TOP SLED ASSEMBLY

CE50XL-T

(0]

pwGNo . TSACF50XL-TBO

SCALE

DRAWN ams

APPROVED

2




| 7 | 6 | 5 d7 4 | 3 | 2 1

.7:'\\
\

/V
/LA
/

E\AN
)
/ /

\

1L
REVISION HISTORY
REV DESCRIPTION DATE
A RELEASED 5/7/2018 AMS
VACUUM GENERATOR
ITEM_| QTY | PART NUMBER DESCRIPTION
1 1_|N5768 VACUUM GENERATOR E
2 1402018 MUFFLER
3 1 |PF-10 BRASS STREET
|ELBOW, 90, 1/4 NPT
2 1 |PF-34 STEET ELBOW, 3/8
NPT PR
5 2 _|FSHMGO040P10 SHCS M6 X 1.0 X 40 LG. /‘Q. )\ /@
6 1 |PF-16 HOSE BARB FITTING, P T N
1/4 NPT x 3/8 TUBE 7 >~ ~, -
7 1 |PF-38 REDUCER, 3/8 X 1/4 / ///tll P \ |-
NPT, BRASS - / Ny \ ~
0 2 [PF-18 ELBOW, 1/4NPT X 318 Ry | - \\ ~ O \\ o
PUSHLOC /// | O \ ~o
| 2
" | NN
| | \QL % AIR PREP. UNIT
[ # ITEM_| QTY | PART NUMBER DESCRIPTION
- e 1 1 |N402-100124vDC SOFT START VALVE
- / ugd 24vDC
/ | Py ? 2 1 |N578 FILTER/REGULATOR
- | 7 3 1 [N402-101 MANUAL SHUT
< 1 / ‘ OFF/RELIEF VALVE
| [N 4 2 |Nssa BRACKET
7 @ L e 5 1 |PF22 QUICK DISCONNECT
-~ e PLUG, 1/4 NPT
/ ~ 6 2 [PF-10 BRASS STREET
P '/ - /T ‘ ELBOW, 90, 1/4 NPT
. AL 7 2 [N400-16 MUFFLER

VACUUM GENERATOR

PF-44
TEE 3/8 PRESS LOCK

o

0y

\
\
e AS,

-

AV,
/
[
—

oy
\E

&
%
\

INT

o
O Ietric xXx=tamm  Fniar 7 [2We N0 FRACF50
004 imm

FRACTIONS * 1/64

VALVE STACK
ITEM | QTY PART NUMBER DESCRIPTION
1 1 [N402-175 M100M, M200M,
M300M,
M400M-Manifold
2 6 |N402-133/24VDC VALVE SOL 5/2
3 4 [H100A PLUG, HEX 1/4 NPT
4 4 |PF-18 |ELBOW, 1/4NPT X 3/8
PUSHLOC
5 2 |N400-16 MUFFLER
6 2 |FSHMEO025P10 'SHCS M4 X 25
7 8 |N400-3 CONNECTOR,
'STRAIGHT, 1/4 NPT X
1/4 TUBE
MATL PART # capFiLe PNEUCF50_2ft_6MLidANCES UNLESS LOVESHAW
sTD PLOT DATE OTHERWISE NOTED: 2206 EASTON TPK., SOUTH CANAAN, PA.
sTsT. DRAWN DATE_5/7/2018 pois e
ety FRAME ASSEMBLY

scaLe

MATERIAL CHECKED

APPROVED

DRAWN brycef
T

4




REVISION RECORD

REV | DESCRIPTION DATE BY
A | RELEASED 32307 RM
SOFT START/DUMP VALVE B | ECO. 07246 %0 | RM
N402-100/24VDC
SV1
[ ] o
| | s HOPPER
FILTER/REGULATOR S N401-241
I L
- 4
swt oeF vaLve | R Gl | ¥ | 3 s deo— L NS91 NS91
N402-101 @ | B | &
N401-264 CASE
MAIN AIR | —l—(: | h;lg | § | c %:\ |: 1|/i3|\/V\ | o g : —— n PUSHER
|___J ; . | i | CYLINDER
| - | Y sva o @ k| 14441
| -
—0— & 2 LA fm Vacuum N4Ol-24Z
| | 3>
A\ 2
L ] . 2 %] N4oo-201x
———= 52|
[ et N401-245 FRONT MINOR
s 2 | 1. FLAP FOLDER
<zt 2 | o CYLINDER
SV6 ) |4 /2, N400-201 N400-201
T T |
| S iy T 8
N401-245
| | REAR MINOR
4 _ 11 FLAP FOLDER
B D CYLINDER
N400-201 N400-201
8
Z
VACUUM GENERATOR AL %
WITH MUFFLER
NS76B M M
402018 > S
Sve SVv7
N402-133/24VDC N402-133/24VDC
(VACUUM (PURGE>
]
| | | E |
=1 MAT'L PART # CAD FILE: 681558 TOLERANCES UNLESSS LOVESHAW  on MW company
STD PLOT DATE: 10/1//07 OTHERWISE NOTED: RT. 296, SOUTH CANAAN, PA.
ST. ST. DRAWN DATE: 3/23/07 | . % =390 TITLE: CF50T
STAINLESS: NO FINISH | DO NOT SCALE PRINT e PNEUMATIC SCHEMATIC
LOVESTAN-ITW AND 15 T0_BE TRERTED Y YOU A5 CONFISENTIAL PROPRETARY VERC X Ziimm  [DWG. #: CF50-0189-4 SCALE:
INFORMATION. THIS DRAWING OR SUBJECT MATTER THEREOF SHALL NOT BE N
REPRODLCED 0T MT%AN‘P Rgg YOUR OWN us:oaOFngv:E s% @L_or?;n ,,',‘,’, e ANGLES +1/2°  FRACTIONS +1/64 | MATERIAL: CHECK’D:
€ RETURNED TO LOVESHAV=ITW UPON RECUEST. e DESIGNED: RM  |DRAWN: RM APPRV'D:




13

©

45 KEY| PART NO. DESCRIPTION
1 3 g 1 [AIOON-15X7X7 ENCLOSURE
2 |AIOON-15X7P PANEL
7 3 |A241-EATON-HMI  [HMI DISPLAY
/Q_ 7 4 |AI49-EA-L 45MM RED MUSHROOM HEAD W/INDICATOR
S |Al49-EA-NC NORMALLY CLOSED CONTACT BLOCKS
6 |A149-EA-LP-ES 60MM E-STOP LEGEND PLATE
7 |Al49-EA-2 FLUSH HEAD BLUE PUSHBUTTON W/ N.O. CONTACT BLOCK
8 |A209-PX-1 DIN RAIL
@ 9 |A124-PX-GND GROUNDING TERMINAL BLOCK
o 10 |A124-PX-FT FEED THRU TERMINAL BLOCK
11 |A124-PX-EB TERMINAL END BLOCK
12 |A241-PX-ES S PORT ETHERNET SWITCH
13 |AH200-BH-RJ45 RJ45 BULKHEAD FITTING
n/s|A241-CwW-1 CAT 6 PATCH CABLE 1 FOOT
8
2
ERECTOR
ES-1 Ret HMI_POWER ETHERNET _SWITCH
40 41 41 42 101 _ 100 101 _ 100
W W G % % ST m I A O
101 17

BK

TOLERANCES |\ THE LOVESHAW CORPORATION
AS NOTED RT 296, SOUTH CANAAN, PA.

DECIMAL | TITLE: CASE ERECTOR

(3 PLC)
HMI — ASSEMBLY

+/— .005
DWG. NO.ED3108 SCALE: 1 : 4

FRACTIONAL
+/— 1/64 |MATERIAL: COMMERCIAL

IANG. — 1/2" |DESIGNED: MENTA |DRAWN: WM

APPRVD: ——

DATE:10/09/17




#

|I ELECTRICAL OPTIONS II

MICRO 820 HMI
120/1/60




Jd093d NOISIATY

—— ANdddv AM _z>><w_m__ VIN3IW ‘Q3IN9IS3a ow\— — 'ONV|
90/22/v0'31va WVIONINNOD WINALYA | v9/1L —/+
8 ! ¢ ‘3OS ¢0/ 103 0N "OMA| T¥NOILOVY 4
09/1/02L — 1040 mw%n‘.mw
AT18N3SSY FINSOTONT VOILLOF N iy | wwioad
Vd ‘NVYNYO HLINOS ‘96¢ 1Y Q310N SV
NOILVIOdH 0D MVHSHTAOT THL| ss5ventol
3191d AJINT 31990 1-d30-HV| €
13XNJ0d LINIdd| T-40H-dd-NOOTY| 2
FANSOTINT| 1-9900202-N00TY| T
NOILdINOS3d ‘ON_1avd  [ATA
o[ yalHiv| 31vq] NOILINOS3a | A3

——— e




—— ‘QAYddv AM _Z>><mn__ VINIW :d3NOIS3A| 2/L — "ONY

£1/£1/20:31va IVIOYINWOD IVIMALYN| +v9/1L —/+

¢t L 3vVOs 81 1Cd3°ON "OMA| IWNOILOVY4

INH 028 O3JIN — OJVAOZL — 10G40 mwwp_n_lmw_.
A18W3SSY 1INV VOIYLO3 T3 gy | Iwwioaad

Vd ‘NYWNYO HINOS ‘962 1Y Q3LON sv
NOILVIOdH0) MVHSTAOT THL| <im0

LR

acanann
ZzZZZZzZzZZ
(GGGIGIGGIG}

[]
Jolol
(o](e]e]
I
[11]

5[C

[0]0[0]0[0[0[0[0]0]0[0[0|¢<

IYNIWS3FL FT9NIS Er-gv-v2iv

(U U U QU QU AUAUAUAUI IO F T FH——Z Z Z

1Ivy NId c-gv-60ev

JIAOT AVMIAIIM JeXT-Nvd-0Sev

AVMISIIM NSXT-N¥Vd-0Sev

JOHIONY TUNIWSFL GEYI-gv-82IV

O UIHDNOINOOGN© UM FUNONOPO U FINON DN Uy

))))))))))))(()(%(((((((((

A et

TIV3 ITIAIYW TTYNIWATL| LS-AHIYW-GV-¥2T¥

>[0[o[o[o[0o[o[o[o[o[oo[0|0|0]

QY3 ATANAYW TYNIWSTL| LA-MHIYW-GV-¥ 21V

o)

IYNIWSFL ANNOYOD Yor-gv-+v2iv

J191d d3TddvYd aON3 €argi-gv-8civ

QUM SNON 000N

A1ddNS d3M0Od Sd-0€8-4vivey

n
It

d3dWNC J3IN3ID 370d 01 01-r3-4v-veiv

31971d NOILTI1SVd €drdd-4v-82iv

91

€e

81

1300

21113

X307 TYNIWG3L 3779N0d EdAr-gv-vreiv
dW¥ 0ST 3SN4| 92€-0S'T-dSGeIv
J3THAvd A0071d 3SNA o14v-4821v| 6
J3070H 3SN4 NIT-dv-HIG2Iv| 8
dWey € "3SNn4 d-€-4SG2Iv| £
dWv ST "3SN4 d-G1-4SG2Iv| 9
J3010H 3SN4| €-NId-gvY-HEG2IV| S
qav3 1ndind / LNdNI WJ-008-8VIivev| V¥
J71d 1-0c8-4vivev| ¥
JOLJVINOD| Ave-2IX-9vV-901v| €
AYI3Y IN3SAND J3AD0 Jaq-T11e0€E | 2
13NYd 1-d02S0cS-NOQTV| T
NOILJIY3S3( ‘ON_1d9d A3

€1




—— aAdddvY AM NMYEA| VIN3W :d3INOIS3A| Z2/L — "INV
1/02/0T v _ N / "OMY 9L NIN JIM HOLOW ¥ TENGINCE TORETE
: vo/L ~/+ "OMY 0Z NIW 3dIM TOMINOO 00 '€ NO~NOILOINNOD 34t 0t
V/N 31¥08 LSZL 103 0N "OMA| TvNOLOWYS | "OMY 8L "NIN 3dIM TOM¥INOD OV 'Z JIMIS TININEL NO [a]
028 O¥OIN 09/1/0ZL — 0S40 mwo. |\v+ "03LON SV 3V S¥O100 MM "L 03L¥007 50078 WNINYIL oy
. . old ¢ :
S 40 | 'HS — OUVA3HOS 10F1Fzyu| Twwosa S3LON Ozl A3 NOILDINNOD Zih
Vd ‘NYYNYO HINOS ‘962 1Y ow%ux%
NOILVIOdE00 MVHSTAOT THL| <5550
2
gsg wy I g
o82 ° Y oz 2 € = ¢
Z- 32 g ©®ao £ - > OSo «=
s 3 sgoo <] e = <=
8 MR zS8 m mm _@._W =0 =%
z &8 3883 g 8% ge 25 13
o wwn . °
z z = S S o
Ih @ O . 3
zls zs 8 o2 i<t
- @ n =
< 8
2 2 g @
pand @ A &
p zE S © 9
) z@ SRS ol
o — -—]
secw mEoozp MEEIRE 5z
9T | I
I D ° I?x & s m14 =
m -0 S m ob = ~ o _ .Plv .v.
- — P — - W a
o= nw o o] S i oB S Yog
o =
A S - o =Ly
e gl ool & b o W
= pu} & m_o +® o oR ‘er.._ J@m Ww
> gl N
. ® TEmE :
N 2 Ol 5 — —
m M@ ,w\ o ©
<@ o =
L= & 8 s SF
har zE o Sk B B )|
B rm T mm 5 2R
g 3 >
= - T “leg ta Vym
se op sesE S P S =R
O T=] EC oo 78 8 RS 5
¢ g & g g g g
o — ~N M < [Te} © ™~ o) (o] o — o~ M < [Te} o ~ [se] o o
o o o o o o o o o o — — — — — — — — -— — N




200

201

202

203

204

205

206

207

208

209

210

211

212

213

214

215

216

217

218

219

220

101 CONTINUED FROM
SHEET 1,
LINE 120
orlio 73 4548 CONTINUED TO CONTROL
[d n A ——————————  SHEET 4 POWER
(118) LINE 400
sv8 OPTIONAL:
45 45 100 CENTRAL LUBE
B0 B0 )] SOLENOID VALVE
PLC POWER
101 100 PLC POWER
RN Poc_ ] fo] CONNECTION
HMI _POWER
101 100 HMI POWER
RN %c D'CE 8] CONNECTION
SWITCH
101 100 ETHERNET
CRe @c D_CE fo]  swircH
BASE UNIT
PLC_INPUT
100 100
-IC 24V STy 14 PLC INPUT
10 COMMON
o o190 — 100 9
PROX1
1011101 111 o VACUUM TROLLEY
C BN BK —BU SIN 1-00 HOME POSITION
L I0_EM_DI_O0
PROX2
1011101 2 22 VACUUM TROLLEY
Cpm BU “BU —OIN [-01 EXTENDED POSITION
|LI0_EM_DI_1
PROX3 3
1011101 323 CASE PUSHER
i B OB —OIN 1-02 RETRACTED  POSITION
|LI0_EM_DI_2
PROX4
P R ;J é;J SIN 1-03 EXTENDED. POSIION
BN
|LI0_EM_DI_3
1014101 FEL 525 IN 1-0 CHAN LUG
TN BU BU SIN 1-04 DETECTOR
%ﬂ | I0_EM_DI_4 SENSOR
101 PE2 6
O ikﬂ Ces SIN 1-05 case N
101 | I0_EM_DI_S SENSOR
e 1321 CHyri®]
101 G101 FES 7 &7 SIN 1-06 HOPPER
BN BK BU g DEMAND
lm | I0_EM_DI_6 SENSOR
PE4 8
101
iy wofH SaCHT ~SIN 1-07 oPTows
ANPER REQURED 100 |LI0_EM_DI_7 SENSOR
1014 v oMY ey (S0 _Br— |
PES 5
101101 9 %9 OPTIONAL:
L BN BK ~BU —SIN 1-08 BOX JAM
100 |LI0_EM_DI_8 SENSOR
PES8 10
1015101 10 5110 OPTIONAL:
L BN BK —BU SIN 1-09 LOW HOPPER
100 | 10_EM_DI_9 SENSOR
Ki-4
101 1101 1 A EMERGENCY
oSN I STOP
(17 | I0_EM_DI_10 INTERFACE
PROX6
101 L 101 12 12 12 OPTIONAL:
L BN BU —BU ~SIN 1-11 BOX JAM
LI0_EM_DI_11 SENSOR
CONTINUED TO
101 SHEET 3

LINE 300

DATE:10/20/17

SCALE: N/A
APPRVD: ——

SCHEMATIC — SH. 2 OF 5

CF50 — 120/1/60 MICRO 820

FRACTIONAL [DWG. NO.ED3117S2

RT 296, SOUTH CANAAN, PA.
+/— 1/64 |MATERIAL: N/A

TITLEE L ECT.

THE LOVESHAW CORPORATION

EXCEPT
AS NOTED
DECIMAL
(3 PLC)
+/— .005

ANG. — 1/2" |DESIGNED: MENTA |DRAWN: WM

TOLERANCES




DATE:10,/20/17

SCALE: N/A
APPRVD: ——

CF50 — 120/1/60 MICRO 820

FRACTIONAL [DWG. NO.ED3117S3
ANG. — 1/2° |DESIGNED: MENTA [DRAWN: WM

+/— 1/64 |MATERIAL: N/A

CZ: 0
W
2 |6
<™
0 101 coumnus o g
.
LINE 220 2|6
RZ
SZ
301 OS|o
MODULE 1 =
COMBO 1/0 ]
PLC_INPUT <q'_ =
)
302 e A3G 100 w1 e wpur mg 5
COM B3 o ,__|100°°MM°NS nA
S BUt® E ©
(o)) .
'_
303 1011101 beRl 13 B SN &
) BU 3 ;l 3 193u fot 19% —SIN 2-0 (IBL\;(E;REgA“I/:)E 'D_f o
(316) L1I0_P1_DI_0 g 5
=
304 1011101 14 14 ¥ &
ol > lagid | _ GUARD DOOR
iy (12 BU ™ BU SIN 2-1 SLIDING DISCHARGE @ all
| 10_P1_DI_t Ori|2
Zuo|=
Al g2
305 1011101 15515 ar2|e
A My>— 1o @Qls | - GUARD DOOR S
e (113) BU = BU _megr ]flg SLIDING HOPPER i
306 101[ 101 (114) 16 1o 16 A GUARD DOOR
R >l gle -
BU BU ™ BU _Iusgr DeI 33 SLIDING VAC. TREE
307 CONTINUED
TO LINE 311
308
310
CONTINUED
311 FROM LINE 307
/—\/
312
101 L 101 101 +24V SOLID STATE
T BU B0 S B4 OUTPUT COMMON
313 . SL1
QuT 0-00 28 100
28 S 28 Y 100 LOW TAPE
0 PIB?][ISO_H STACK LITE
314 ouT 0-01 29 SLe 100
295229 100 LOW HOPPER
p PIB?]IJGI_EI STACK LITE
315 . SL3
OuT 0-02 30 100
30 = 30 oY 100 BOX JAM
i PlA?)u@e_ﬂ STACK LTE
316 . OCR
T /E6 253; 31 % 31 o0)s 1@55100 LUG DRIVE
10.PL D03 BU BU N2 BU OVERLOIAD
HO-PLIE (105, 303)
317
eV g 100 100 1% soup stare
" BU BU QUTPUT COMMON
318
319
320
-~ CONTINUED TO CONTINUED TO
101 SHEET 5 SHEET 4, 100

LINE 500 LINE 400

18 AWG.

3. DC CONTROL WIRE MIN 20 AWG.
16 AWG.

WIRE COLORS ARE AS NOTED.

2. AC CONTROL WIRE MIN.

WIRING NOTES:
4. MOTOR WIRE MIN.

1.

TERMINAL BLOCK LOCATED
ON TERMINAL STRIP.
ELECTRICAL COMPONENT.

WIRE CONNECTION KEY
WIRE _CONNECTION ON

100
100
[e)

[@




400

401

402

403

404

405

406

407

408

409

410

411

412

413

414

415

416

417

418

419

420

45

CONTINUED FROM

CONTINUED FROM _
SHEET 100

SHEET 2, 3,
LINE 201 LINE 320
PLC OUTPUT
24 \NDC
454,45 CM
U 9y
sva
0/0 a1 gl 1004100
0/0 &7 BU 'BU oo B0 1@
454145 CM
80 @1
sv3
/1 22 2200 100,100
o1 &7 ENCE o] o B @
454145 CM
U S,
sv4
072 23 o3 1004100
o2 & BU 'BU oo g
sVs
/3 24 2424 100,100
g0/3 S ENRE o]0 o 1@
454,45 CM
ey S,
sVe
0/4 25 o5 1004100
T oo e
sv7
05 | 26826 1004100
0:0/5 BUSBU
0/6 272727 1001100
006 & ECEY 5O 5 @
(105)
100

CONTINUED TO
SHE )
LINE 500

PLC OUTPUT
COMMON

VACUUM GENERATOR
SOLENOID VALVE

HOPPER DRIVE
SOLENOID VALVE

PLC OUTPUT
COMMON

CASE PUSHER
SOLENOID VALVE

VACUUM TROLLEY
SOLENOID VALVE

MINOR FLAP FOLDER
SOLENOID VALVE

VACUUM PURGE
SOLENOID VALVE

MOTOR
STARTER

RT 296, SOUTH CANAAN, PA.

TITLEE L ECT.

THE LOVESHAW CORPORATION

— SH. 4 OF 5

SCHEMATIC

CF50 — 120/1/60 MICRO 820

SCALE: N/A

DATE:10,/20/17

APPRVD: ——

TOLERANCES
EXCEPT
AS NOTED

DECIMAL

FRACTIONAL |DWG. NO.ED3117S4

+/— 1/64 |MATERIAL: N/A
ANG. — 1/2° |DESIGNED: MENTA [DRAWN: WM

WIRING NOTES:

WIRE CONNECTION KEY

18 AWG.

WIRE COLORS ARE AS NOTED.
3. DC CONTROL WIRE MIN 20 AWG.

2. AC CONTROL WIRE MIN.

1.

TERMINAL BLOCK LOCATED
ON TERMINAL STRIP.

100
[

16 AWG.

4. MOTOR WIRE MIN.

WIRE _CONNECTION ON
ELECTRICAL COMPONENT.

100
[e)




500

501

502

503

504

505

506

507

509

510

511

512

513

514

515

516

517

518

519

520

101 CONTINUED FRON CONTINUED_ FROM 100
LINE 320 LINE 520
MODULE 1
COMBO 1/0
PLC_INPUT
COM A3G IOEUE]IOO PLC INPUT
COM B3 100 L 100 COMONS
S sutel
Bl
1011101 7 47 E-STOP
EBBU— (116)>—IBUEIBU——®IN 2-0 OPERATOR STAION
| 10_P2_DI_0
B2
101 L 101 18 1815
ot __ 18 g18 | _ SPARE 24VDC
iy BU 2 BU SIN 2-1 INPUT
| 10_P2_DI_1
Al
101 L 101 19219
ploL __19gio | _ SPARE 24VDC
i BU 0 BU "SI 2-2 INPUT
| 10_P2_DI_2
A2
101 101 20 2950 SPARE _24VDC
C BU BU = BU —SIN 2-3 INPUT
| 10_P2_DI_3
CONTINUED
TO LNE 511
CONTINUED
FROM LINE 507
/—\/
101 L 101 101 +24Vv SOLID STATE
Ly B0 [ © p4 OUTPUT COMMON
OuT 0-00 32 100
32 3¢ 32 100 SPARE 24VDC
wremy| Mo e o
OuT 0-01 33 100
33 2333 100 SPARE 24VDC
mreml] e B
OuT 0-02 34 100
34 3% 34 100 SPARE 24VDC
i) PBA 5nuef? IR o o
OuT 0-03 35 100
35 35 100 SPARE 24VDC
weews| B e T o
w24V | 100 100 %0 oo smare
M BU BU OUTPUT COMMON

THE LOVESHAW CORPORATION

RT 296, SOUTH CANAAN, PA.

TITLE:E | ECT.

SH. 5 OF 5

120/1/60 MICRO 820

SCHEMATIC

CF50

SCALE: N/A

DATE:10,/20/17

APPRVD: ——

TOLERANCES

EXCEPT
AS NOTED

DECIMAL

FRACTIONAL |DWG. NO.ED3117S5

+/= 1/64 |MATERIAL: N/A
ANG. — 1/2’ DESIGNED: MENTA |DRAWN: WM

WIRING NOTES:

WIRE CONNECTION KEY

WIRE COLORS ARE AS NOTED.

1.

100

TERMINAL BLOCK LOCATED
ON TERMINAL STRIP.

18 AWG.

3. DC CONTROL WIRE MIN 20 AWG.

2. AC CONTROL WIRE MIN.

@

16 AWG.

4. MOTOR WIRE MIN.

ELECTRICAL COMPONENT.

180 WIRE_CONNECTION ON




ELECTRICAL OPTIONS

MIRCO 850 HMI
120/1/60



0% MRALSHON J00NIS FHL 0 INBSHOO NGLIRA 3HL NOHIM DV N 5O TI0HM NI WU SHL 35WW0 30 300U “LVINY JON 00 “ISINTA NN (CNANISH 30 LS ONY NOLLWRIOIN AINITRAXAA ONY TMLDOLINOD SNIINOO 1l 1 dnOMD RUISHON J00MOS JHL 30 ALMBA0N] MINGOLINOD JHL SI ONAVYO SHIL|
.N\_, — "ONV ¢ ¢ L:37v0Ss J3SV3T3Y ‘NOISIAZY vsSn *NOILYN
¥9/1 —/+ TYNOILOVAS 1202/82/60 :3lva VINGN INMVNa VIN3W :a3anois3a

g00" —/+(07d €) wwIo3a Q3LSI SV IVIMALYWN INH 0G40 — 09/1/0Z1 — 0G4D
Q3LON SV 1d30X3 STONVHIIOL ¥Z/SOQFON "OMA ATENISSY TINVd TWOIILOTTA sqonois@

U

Vd ‘NWWNVO HLNOS

ZZ
L]GG)

[LITTTH

aneaaen

IYNIWG3L JDNIS er-gv-y2iv
IV NId c—gv-60ev
AdIAOT AVMIAIM JSXT-NVd-05ev
AVMTAIM NeXT-N¥d-0Sev
AOHINY TVYNIWAFL SE€143-gv-82Iv
AV dIANIYW TYNIWATL[ LS-HIVW-EV-¥2TY
qaV3 dTINAYW TYNIWATL| LA-AIYW-EY-¥2IV
IYNIWG3L ANNO™Y yOr-gv-v2iv
J191d d3Tdvd N €eargl-gv-82iv
AlddNS d3M0Od Sd-0€8-gviveV
d3dWNr d3IN33 370d 0T 01-r3-gv-¥2Iv
31v1d NOILTILNVd €ardd-gv-82iv
A30719 TYNIWd3L 319nad AEAr-gv-v2iv
dWv 0ST 3SNd| 92€-0S'T-4SG2Tv
d3Tddvd XM30718 3SNd o1dv-4821v
430104 3SN4d NIQ-v-HES2IV
dWy € “3SNd d-€-4SG2I¥
dWy ST “3Snd d-G1-dS&2Iv
d30710H 3SN4d| €-NIA-8Y-HIS2IV
J71d| 0I8¥-058-4ViyeV
Ad0L3IVINOD[ AvS-2IN-Y-901¥
AVTHY IN3HAND dFAO Ja-TT1E0E
3NV 1-d0202-N00TV

NOILdT43S3d ‘ON _1avd

© UM ONONDIO —UCITNON GO
U HNOND0 SN N AN AU UG MO MM MMM S T o

-

101 QIT S

— | UM [ DO N[00

>
Lud
A4




"dNO¥9 TMMISNONI JAONSHS 3HL 40 INISNOD NALUMM FHL LNOHLIM 13vd NI ¥O JIOHM NI ONINVAQ SIHL 3310AG ¥0 3DNA0NA3Y “AvONd3Y 1ON 00 ISIND3H NOJN CINANLIY 38 1SN ONV NOLVWHOANI AVIIMAONd ONV TVILNILINOD SNIVINGD Ll OT1 dnONO TMALSAGNI 30ONJIS FHL 40 ALMIONd TVUNIALINOD 3HL SI ININVYA SIHL
Z/L — ONV V/N:3v0S g3ASVYI 13N NOISIAIY VSN NOILYN OMY 91 'NIN 3dIM dOLOW "¥  ["ININOdWOD_WOILOI T o
Jae/ 2Iva - VININ - OMY 0Z NIN FdIM 104INOD 24 °¢ NO NOILOINNOD 3dIM o071
$00" —/+(01d £) WNIo3a 031SI1 SYIVIMILYA 0S80¥OIN av — 09/1/0ZL — 0G40 'QILON SV 3V SYOT0O0 Jdim "L |G3LVO0T 0018 WNINKIL g7
J3LON SV 1d30X3 SIONVYIIOL GZ/$003:ON "OMA G 40 | 133HS — OJILVWIHOS TvOIY¥L103 13 IQOZQ_M@ *S31ON ONIHIM A3Y NOILOINNOO 3dIM
o X ]
o= 55 = = : i 5 7 =R "
own Lt ] = o %3] Z AN =
ON— A S o=® o o Q. bt
2- Ef 2,88 = & 2 5 O o o2
= S agwx | a o o = o <
Q Zx <o | a EAQ b b o
e <ui AWnZWOM o > z> %nH.u ) AWnM
= 53 ToERP & N 83 = <0 =2
w un
o o o
z =z pd = = e
s zfs zs SF SR 8
T
o b5
= S ® )
— — 00 ad
= S o 2B i
o ™ - - =
Shiie = o3 3 5 8y
al O N _ 7R ~IR =
— 20 N M4 &) a > VMW w,l. - up
0% © o m Ll <@
g 0| @ Ly S
0 M =] Ll
~Q o =~ — — mw — N ~ hg o
W_ Zl= Zl= = m Mo ww Oan Ll
O =T o 2 ¢ o o9 oB  gp
o N < —
L — = Llel o
o |~ < LIV % G@Ix____ 5 NS 0l (e R N
m W_ T 1 .IAwU > mVN o2 9.__H ¥
oo |3 o ® +® ST © © <|® ¥
— _ v - Y — — >
> O a z /W @B @
— @] =) e]=) <R P a
B o) = o] == N Sle — <,
QU] —x= O QU] —~
— = — Ll—
= el 4“ o »A _ 2
- S 33 e Lo T <o
7| o |® ¥ .
L X 09
Y[ 05 (o ™
o hALY N =] -2 _
m — ™ < <
T zF - S 3 Y o) T
= N _[%7 5 iz 3 F
L] (%] -
N NN N N G M
oR 3 SE SE 3 3 ==
L1 iy 11 L1 = ~ - ~ =F =F = ol
L 5 5 5 5 5 5
o — N M < n O M~ o0 (0))] (@] ~— N M < fe] © M~ o0 (o)) (@]
o o o o o o o o (@] (@] ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— N




200

201

202

203

204

205

206

207

208

209

210

211

212

213

214

215

216

217

218

219

220

101 100
[120 ] [C120 ]
K1-3
101 L 101 45 49 45 45
@y o o—sofemr—{ %00 ]
(118)
sv8
45 15 o 100 100
BU BU
PLC POWER
101 100
5 9% S TR
HMI POWER
101 100
iy 9% nc® )
SWITCH
101 100
iy 9% nc® )
BASE UNIT
PLC INPUT
100
Mo S 1§U0 123@
100
Ml S 100 rg
100
M3 Sy 100 rg
100
M4 o 100 g
PROX :
101
Crn 7K e SIN 1-00
ey 101 | 10_EM_DI_0
PROX
B BNAVBK = EB% SIN 1-01
| 10_EN_DI
PROX3 3
101
ol m{}w SRCN SIN 1-02
| 10_EN_DI2
PROX4 4
101 @
L 13?11 B BK Bfr( @BA(J QIN I-03
| 10_EN_DI3
PE1 5
101 _101 5 25
SE 1OOBN THHZhgg VBT SIN I-04
@Wﬂ By
101 PE2 6
¢ 1531 BN 2 BR Bi @BE[] SIN 1-05
100 | I0_EM_DLS
(O ppE By
101 PE3 7
* 15?11 BN 2R Bi @BTJ SIN 1-06
100 | 10_EN_DI6
[ gt Ehyr—
101_J101 PE4 8
C e N BT ®y, SIN 1-07
100 | 10_EN_DL7
e g v I,
PES 9
101
L 13?11 BN HHZHER B?J EB?J SIN I1-08
100 | 10_EN_DI_8
[OhpatE By
CONTINUED
TO SHEET 3
[500 ] [300 ]

101

100

CONTROL
POWER

OPTIONAL:
CENTRAL LUBE
SOLENOID VALVE

PLC POWER
CONNECTION

HMI POWER
CONNECTION

ETHERNET
SWITCH

PLC INPUT
COMMON

PLC INPUT
COMMON

PLC INPUT
COMMON

PLC INPUT
COMMON

VACUUM TROLLEY
HOME POSITION

VACUUM TROLLEY

EXTENDED POSITION

CASE PUSHER

RETRACTED POSITION

CASE PUSHER

EXTENDED POSITION

CHAIN LUG
DETECTOR
SENSOR

CASE ON
DEMAND
SENSOR

HOPPER
DEMAND
SENSOR

OPTIONAL:
LOW TAPE
SENSOR

OPTIONAL:
BOX JAM
SENSOR

TOLERANCES EXCEPT AS NOTED
DECIMAL (3 PLC) +/— .005

FRACTIONAL +/— 1/64
ANG. — 1/2°

DWG. NO:ED03725
MATERIAL:AS LISTED

DATE: 09/28/2021

SCALE:N /A

ELECTRICAL SCHEMATIC — SHEET 2 OF 5
CF50 — 120/1/60 — AB MICRO850

DRAWN: MENTA

REVISION: RELEASED

DESIGNED: MENTA

USA

NATION:

© sicnoDE

SOUTH CANAAN, PA.

THIS DRAWING IS THE CONFIDENTIAL PROPERTY OF THE SIGNODE INDUSTRIAL GROUP LLC IT CONTAINS CONFIDENTIAL AND PROPRIETARY INFORMATION AND MUST BE RETURNED UPON REQUEST. DO NOT REPLICATE, REPRODUCE OR DMULGE THIS DRAWING IN WHOLE OR IN PART WITHOUT THE WRITTEN CONSENT OF THE SIGNODE INDUSTRIAL GROUP.




101 100

200 220 ] [220 ]
CONTINUED
201 FROM SHEET 2
PES8 10
1011101 :
302 (3 o sNHHZHeR 1GON o} 1BOU SIN I-9 E(F))VTVIOI[\IISII;’PER
100 I0EM DI 9 SENSOR
(O a1y I
101 L 101 ST 1
EMERGENCY
3503 [} BU 4g_| |_<24 BU o} BU SIN I-10 STOP
(210) _I0_EM_DI_10 INTERFACE
PROX6
101 L 101 12 .
504 Ly HES 2w AT SIN I-11 OPTIONAL:
_I0_EM_DI_11 SENSOR
OCR1
13
305 1011101 i 13 =513 _
Ly 3 5 BU " BU SIN I-12 OVERLOAD
(316) _I0_EM_DI_12
306 10110l @ 14 %14 SIN I-13 GUARD DOOR
BU wT = BU SLIDING DISCHARGE
_I0_EM_DI_13
307 Wlgot @ 15 % 15 SIN I-14 GUARD DOOR
BU BK — BU SLIDING HOPPER
_I0_EM_DI_14
308 10101 Eir 16 16 SIN 115 GUARD DOOR
BU BK — BU SLIDING VAC. TREE
_I0_EM_DI_15
309 1011101 17 17 1747 E—STOP
Esui 117 50 B0 OIN I-16 OPERATOR STAION
_I0_EM_DI_16
PES 18
101 L 101
310 Ly BN 0 H2HBR— 15% e} 15% SIN I-17 BOX ‘COUNT STOP
100 I0_EM_DI_17 SENSOR
(O snE Uy I
19
311 1014101 19 =19 SPARE 24VDC
o -
Ly BU Y BU OIN I-18 INPUT
_I0_EM_DI_18
312 101[ 101 20 .8—.[.)80 SIN 1-19 SPARE 24VDC
Iy BU = BU INPUT
_I0_EM_DI_19
313
314
315
316
317
318
319
320
[C400 ] [400 ]

101 100

DECIMAL (3 PLC) +/— .005

FRACTIONAL +/— 1/64
ANG. — 1/2°

TOLERANCES EXCEPT AS NOTED
THIS DRAMING S THE CONFIDENTIAL PROPERTY OF THE SIGNODE INDUSTRIL GROUP LLC T CONTANS CONFIDENTIAL AND PROPRIETARY INFORMATION AND MUST BE RETURNED UPON REQUEST. DO NOT REPUCATE, REPRODUCE OR DMULGE THIS DRAMNG IN WHOLE OR IN PART WITHOUT THE WRITTEN CONSENT OF THE SIGNODE INDUSTRAL GROLP.

DWG. NO:ED03725
MATERIAL:AS LISTED
DATE: 09/28/2021

SCALE:N /A

DRAWN: MENTA
REVISION: RELEASED

CF50 — 120/1/60 — AB MICRO850
USA

ELECTRICAL SCHEMATIC — SHEET 3 OF 5

DESIGNED: MENTA

NATION:

SOUTH CANAAN, PA.

© sicnoDE




400

401

402

403

404

405

406

407

408

409

410

411

412

413

414

415

416

417

418

419

420

45

201

45[‘]45

45[,]45

45[‘]45

451 45

@
®

45‘]45

@]

451 45

@]

Ld)

100
320
PLC OUTPUT
RELAY
CM
S
sve
0/0 o 21 &lo1 o< 100 4,100
0:0/0 BU & RD BU
CM
©y
SV3
/1 2p EC0p e 100 4,100
0:0/1 BU™'RD BU
CM
©s
sv4
/2 o 23 2323 o< 1004100
0:0/2 BU™'BU BU
CM
®3
SV5S
0/3 24 o224 o< 1004100
0:0/3 BU™'BU BU
CM
©4
SV6
0/4 o 25 2225 o < 1004100
0:0/4 BU™'BU BU
CM
®s
sv7
0/5 o 26 28 26 NP 100 5 100
0:0/5 BUX'BU BU
CM
®¢
MS
0/6 27 & 27 100 5100
0:0/6 BU ™ BU AN\_A BU 5
(105)
CONTINUED
TO SHEET 5
500

100

PLC OUTPUT
COMMON

VACUUM GENERATOR
SOLENOID VALVE

HOPPER DRIVE
SOLENOID VALVE

PLC OUTPUT
COMMON

CASE PUSHER
SOLENOID VALVE

VACUUM TROLLEY
SOLENOID VALVE

MINOR FLAP FOLDER
SOLENOID VALVE

VACUUM PURGE
SOLENOID VALVE

MOTOR
STARTER

TOLERANCES EXCEPT AS NOTED
DECIMAL (3 PLC) +/— .005

FRACTIONAL +/— 1/64
ANG. — 1/2°

DWG. NO:ED03725
MATERIAL:AS LISTED

DATE: 09/28/2021

SCALE:N /A

ELECTRICAL SCHEMATIC — SHEET 4 OF 5
CF50 — 120/1/60 — AB MICRO850

DRAWN: MENTA

REVISION: RELEASED

DESIGNED: MENTA

USA

NATION:

© sicnoDE

SOUTH CANAAN, PA.

THIS DRAWING IS THE CONFIDENTIAL PROPERTY OF THE SIGNODE INDUSTRIAL GROUP LLC IT CONTAINS CONFIDENTIAL AND PROPRIETARY INFORMATION AND MUST BE RETURNED UPON REQUEST. DO NOT REPLICATE, REPRODUCE OR DMULGE THIS DRAWING IN WHOLE OR IN PART WITHOUT THE WRITTEN CONSENT OF THE SIGNODE INDUSTRIAL GROUP.




d0¥9 TVALLSNONI JOONSHS 3L 40 INISNOD NILLMA JHL LNOHLIA ¥V NI 30 TIOHK NI ONINYNQ SIHL 3910NO 0 30NG0NAIY ‘AUVOMA3Y 10N 00 “ISIND3Y NOdN (ENNNLIY 38 1SN ONV NOLYWNOANI ANLTNA0NA ONY TVILNGOLINOD SNIVINOD 1l OTI cNO¥O MALSNONI JAONOIS JHL 40 ALBAO¥d TVUNIALINGD JHL SI ONIMVMA SIHL

2/l — "ONV

V/N:31v0S

d3SVI14d :NOISIAIY

VSN ‘NOILWN

+9/1 —/+ TYNOILOVYS

120Z/82/60 :31vd

VINGW ‘NMvdd

VIN3IW :Q3INOIS3d

Vd ‘NWNVYD HLNOS

00" —/+(01d ¢) vWIo3a

d31SIT SVIIVINILVIA

0G8OYJIN gv — 09/1/0Z1L — 0G40

Q3LON SY 1d30X3 SIONVNITOL GZ/cOOFON 'OMd| S 40 S 13FHS — ODILYWIHOS TvOINLOTT3 zaonois§
o o o o &)
Ll bl Ll 2 S S S
Wi = = = Yo < < < <
[a W] o—- =3 == N N N N
P4 = s = = = =
= T S ol o w o w o w o
=3 =3 =& o £E eE eE eE
o > 2 o] o]
7 S5 @ n 23 %o Go Go Go
o o o o o o o o
o [en] [en] [en] [en] [en] [en] [en]
=Y A d A d Ad A d
Ol Ol Ol Ol Ol Ol Ol Ol
O|m O|m OoO|m O|m OoO|m O|m O|m O|m
— — — — — — — —
~~
o
— a ™ v~ -
Ml ) 4 O R
(%) (%] wm ] Z] v
o
Z
0] o o — o ™ <[5 N
A3 B o3 o3 o3 o3 43B o3
© o o — o ™ Tp)
Q.__HQH_ Q.__HQH_ 3_HQH_ 3_HQH_ 3_H0H_ 3_H0H_ 3_HOH_ 3_HOH_
o o o o o o 2 o
oo] N o — ] ™ Al Tp!
adl™ adl™ o|T o|T ol T o[ ™ |
<
mm (%)) ()] ()] ()] ()] (%) 383 )
Z N O ~N 0N N 0 ~N ~N = ~N ~ ~N
Es O~ i i i i i O i o< i
=z [mm] [mm] [mm] [mm] [mm] [mm] (== [mm]
O @ @
o
oL
ol> olo
—| D —(m
g8 o] 0]
- ™ — —
o o
— —
o — o~ M < n © ~ 00 ) o — ~N M
o o o o o o o o o o — — — —
Te) Te) Te) Te) Te) N N N Te} Te} Te} Te} Te} Te}

514

515

516

517

518

519

520




	CF50T-XL Manual 12-11.pdf
	CF50-TXL text
	.FRACF50XL
	.MDACF50B 06-10
	.CHACF50
	.HFACF50-XL
	.HDACF50-DC-XL
	.BPACF50-DC-XL
	.UFACF50-XL
	.VTACF50-XL
	.VBACF50-XL
	.VCACF50-XL
	.FFFCF50-PIN 08-09
	.RFFCF50-PIN 09-09
	.TSACF50-XL
	.PBACF50 09-09
	SGACF50-1 03-11
	SGACF50-2 11-10
	.PNEUCF50A
	CF50-0189-4 (PNEU SCHEM)
	ED1795
	ED1706A 05-08
	ED1706B 12-11
	CF50R1

	ED1703
	ED1704



